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1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: IC RSS-130, RSS-Gen
STANDAR
D SECTION TEST TYPE AND LIMIT RESULT
RSS-Gen
6.7 Occupied Bandwidth Compliance
6.8 Transmit antenna Compliance
STANDAR
D SECTION TEST TYPE AND LIMIT RESULT
RSS-130
Frequency Stability
4.5 AFC Freq. Error vs. Voltage Compliance
AFC Freq. Error vs. Temperaturé
4.6 Maximum Peak Output Power Compliance
4.6 peak-to-average power ratie Compliance
4.7 Band Edge Measurements Compliance
4.7 Conducted Spurious, Emissiens Compliance
4.7 RadiatedeéSpurious Emissions Compliance

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China
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1.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in ETSI TR 100 028-1 V1.4.1(2001-12):

MEASUREMENT UNCERTAINTY
Frequency Stability 1+76.97Hz
Radiated emissions (9KHz~30MHZz) +2.68dB
Radiated emissions & Radiated Power (30MHz~1GHz) +4.98dB
Radiated emissions & Radiated Power (1GHz ~6GHz) +4.70dB
Radiated emissions (6GHz ~18GHz) +4.60dB
Radiated emissions (18GHz ~40GHz) +4.12dB
Conducted emissions +4.01dB
Occupied Channel Bandwidth 143.58KHz
Conducted Output power 1+2.06dB
Band Edge Measurements +4.70dB
Peak to average ratio +0.76dB

This uncertainty represents an expanded Uncertainty expressed at approximately the
95% confidence level using asoverage factor of k=2.

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
Guangdong, People’s Republic of China Email: customerservice.sw@bureauveritas.com

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Page 6 of 204


mailto:customerservice.sw@bureauveritas.com

B U A

7828

182
BUREAU
VERITAS

Test Report No.: W7L-P23120015RI03

1.2 TEST SITE AND INSTRUMENTS

Equipment Manufacturer |Model No. Serial No. Last Cal. Next Cal.

MXE EMI Receiver KEYSIGHT N9038A-544 MY54450026 |[Mar. 28,23 Mar. 27,24

EXA Signal Analyzer |KEYSIGHT N9010A-544 MY54510355 |May.10,23 May.09,24

Loop Antenna Schwarzbeck |FMZB 1519B 00173 Sep.03,23 Sep.02,24

Bilog Antenna ETS'LINDGRE 3143B 00161965 Feb. 18,23 Feb. 17,24

Bilog Antenna ETS_LINDGRE 3143B 00161965 Feb. 17,24 Feb. 16,25

Horn Antenna ETS_LINDGRE 3117 00168692 Feb. 18,23 Feb. 17,24

Horn Antenna ETS_LINDGRE 3117 00168692 Feb. 17,24 Feb. 16,25

Horn Antenna QWH-SL-18-40-K-

(18GHz-40GH?) N/A SG/QMS-00361 15433 Sep.04, 23 Sep.03, 24

Radio Communication |\ iz irsyy MT8820C 6201465426 lFeb. 14,23 Feb. 13,24

Analyzer

Radio Communication |\ iz irsyy MT8820C 6201465426  |Feb. 13,24 Feb. 12,25

Analyzer

Signal Pre-Amplifier EMSI EMC 9135 980249 May. 06,23 May. 05,24

Signal Pre-Amplifier EMSI EMC 012645B 980257 May.10,23 May.09,24

Signal Pre-Amplifier EMSI EMC 184045B 980259 Feb. 17,23 Feb.16,24

Signal Pre-Amplifier  |EMSI EMC 184045B 980259 Feb.16,24 Feb.15,25
. . Euroshieldpn-

3m Semi-anechoic \ETS-LINDGREYq . am+6m CT0001143-121 |Nov. 14,23 Nov. 13,26

Chamber N 6

Test Software E3 \49.160323 N/A N/A N/A

Test Software JS1120 3:1.36 N/A N/A N/A

10dB Attenuator JEW/USA 50HE-010-SMA  |50HF-010-SMA |May. 06,23 May. 05,24

Power Meter Anritsu ML2495A 1506002 Feb. 14,23 Feb. 13,24

Power Meter Anritsu ML2495A 1506002 Feb. 13,24 Feb. 12,25

Power Sensor Anritsu MA2411B 1339352 Feb. 14,23 Feb. 13,24

Power Sensor Anritsu MA2411B 1339352 Feb. 13,24 Feb. 12,25

Temperature Chamber [ESPEC SH-242 93000855 May. 06,23 May. 05,24

MXG

Analog Microvave KEYSIGHT N5183A MY50143024 |Feb. 14,23 Feb. 13,24

Signal Generator

MXG

Analog Microvave KEYSIGHT N5183A MY50143024 |Feb. 13,24 Feb. 12,25

Signal Generator

Base station R&S Rohde&Schwa

CMW500 - CMW500 153085 May.10,23 May.09,24

DC Source Kikusui/JP PMX18-5A N/A Aug. 11,23 Aug. 10,24

NOTE: 1. The calibration interval of the above test instruments is 12 months months and the

calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.
2. The test was performed in 3m Semi-anechoic Chamber and RF Oven Room.

3. The horn antenna is used only for the measurement of emission frequency above 1GHz if

tested.

4. The IC Company Number is 21771; The CAB ldentifier No. is CN0O0O7.
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2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

FREQUENCY RANGE

Channel Bandwidth:

EUT M SoM

BRAND NAME Particle

MODEL NAME M404

POWER SUPPLY VCC: 3.8V. 3V3:3.3V

!\I'/IEOCDHUI\II_SI-_F ('DOGNY LTE QPSK, 16QAM
LTE Band 12

1.4MHz

699.7MHz ~ 715.3MHz

LTE Band 12

Channel Bandwidth:

3MHz

700(5MHz ~ 714.5MHz

LTE Band 12

Channel Bandwidth:

SMHZz

701.5MHz ~ 713.5MHz

LTE Band 12

Channel Bandwidth:

10MHz

{04.0MHz ~711.0MHz

LTE Band 13

Channel Bandwijdth;

SMHz

779.5MHZ ~ 784.5MHZ

LTE Band 13

Channel Bandwidth:

1LOMHz

782.0MHZ

EMISSION
DESIGNATOR

LTE Band 12

ChanAnel Bandwidth:

1.4MHz

QPSK: 1IM09G7D

16QAM: 1IMOSW7D

64QAM: /

[LTE Band 12

ChannehBandwidth:

3MHz

QPSK:1M33G7D

16QAM: 1IM33W7D

64QAM: /

LTEBand 12

Channel Bandwidth:

5MHz

QPSK: 1IM21G7D

16QAM: 1IM22W7D

64QAM: /

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
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QPSK: 1M42G7D
16QAM: 1M42W7D
64QAM: /

QPSK: 1M22G7D

LTE Band 12
Channel Bandwidth: 10MHz

EMISSION LTE Band 13 _
DESIGNATOR Channel Bandwidth: 5MHz ~ [£0QAM: 1M22W7D
64QAM: /
QPSK: IM48G7D
LTE Band 13

Channel Bandwidth: 10MHz |-0QAM: IMA8W/7D

64QAM: /
IC_:-Ir-EmBne:er;dBi\ﬁdwidth: 1.4MHz 213.30mw
IE:Lianaér;dB;rzwdwidth: 3MHz 224" W
MAX. ERP/EIRP IC_:-LianinldBéﬁdwidth: 5MHzgp| 219 7OMW
POWER IC_:-[Eanir;dBi\ﬁdwidth: 10MHz gpe-o1mw
I(_Z-Ii;ianaer;ngrgldwidth: 5MHz 202.77mW
LTE Band 13 187.07mW

Channel Bandwidth: 1LOMHz
Fixed ExiérmalAntenna with 2.8dBi gain for LTE B12

ANTENNA TYPE Fixed External Antenna with 2.8dBi gain for LTE B13
HW VERSION v0.2

SW VERSION v5.5.2

/O PORTS Refer te users manual

CABLE SUPPLIE N/A

EXTREME |_35_75 ,

TEMPERATURE

EXTREME VOLTAGE |VCC: 3.3V. 3V3:3.0V- VCC: 4.3V. 3V3:3.6V

NOTE:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

2. The EUT incorporates a SISO function. Physically, the EUT provides one completed transmitter
and one receiver.

MODULATION MODE TX FUNCTION
LTE 1TX/1IRX

3. Forthe testresults, the EUT had been tested with all conditions. But only the worst case was shown
in test report.

4. Antenna gain and EUT conducted cable loss are provided by the customer, and the laboratory will
record the results based on these items that involve these two parameters.

L Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
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2.2 CONFIGURATION OF SYSTEM UNDER TEST

FOR RADIATION EMISSION TEST o

EUT

&«

(Powered from Adapter)

Test table

35

Universal Radio
Communication
Tester

*Kept in a remote area

EUT
‘ (Powered from DC Supply/ Battery)

Test table

35

Universal Radio
Communication
Tester

*Kept in a remote area

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
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2.3 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
1 DC source LONG WEI PS-6403D 010934269 N/A
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 |DC Line: Unshielded, Detachable 1.8m

2.4 DESCRIPTION OF TEST MODES

Pre-Scan has been conducted to determine the worstscase mode from all possible
combinations between available modulations, datafrates, XYZ axis and antenna ports
The worst case was found when positioned on Y-plane for ERP and X-axis for radiated
emission. Following channel(s) was (were)selectedfor the final test as listed below:

EUT
CONFIGURE DESGRIPTION
MODE
A EUT + Adapter + USB Cable with ETE link
B EUT + DC Supply'With,LTE link

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China
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LTE BAND 12 MODE

EUT
AVAILABLE CHANNEL
CONFIGURE| TESTITEM TESTED CHANNEL MODULATION MODE
CHANNEL BANDWIDTH
MODE
23017 to 23173 |23017, 23095 , 23173| 1.4MHz QPSK, 16QAM 1 RB/ 0 RB Offset
A ERP 23025 to 23165 | 23025, 23095 ,23165 3MHz QPSK, 16QAM 1 RB /0 RB Offset
23035 to 23155 | 23035, 23095 ,23155 5MHz QPSK, 16QAM 1 RB /0 RB Offset
23060 to 23130 | 23060, 23095 ,23130 10MHz QPSK, 16QAM 1 RB/ 0 RB Offset
FREQUENCY
B STABILITY 23060 to 23130 | 23060, 23095 ,23130 10MHz QPSK 50 RB / 0 RB Offset
23017 to 23173 |23017, 23095 , 23173] 1.4MHz QPSK, 16QAM 6 RB /0 RB Offset
A OCCUPIED | 23025 to 23165 | 23025, 23095 ,23165 3MHz QPSK, 16QAM 15 RB / 0 RB Offset
BANDWIDTH | 23035 to 23155 | 23035, 23095 ,23155 5MHz QPSK, 16QAM 25 RB/ 0 RB Offset
23060 to 23130 | 23060, 23095 ,23130 10MHZ QPSK, 16QAM 50 RB / 0 RB Offset
PEAK TO QPSK, 16QAM 1 RB/ 0 RB Offset
A AVERAGE RATIO| 23060 to 23130 | 23060, 23095 ,23130 10MHz 50 RB / 0 RB Offset
1 RB /0 RB Offset
23017 1.4MHz QPSK
6 RB /0 RB Offset
23017 to 23173
1 RB/ 5 RB Offset
23173 1.AMHz QPSK
6 RB / 0 RB Offset
1 RB/ 0 RB Offset
23025 8MHz QPSK
15 RB/ 0 RB Offset
23025 to 23165
s AH 1 RB/ 14 RB Offset
z
A QPSK 15 RB/ 0 RB Offset
BAND EDGE 1 RB/ 0 RB Offset
23035 5MHz QPSK
25 RB / 0 RB Offset
23035 t0:28155
1 RB/ 24 RB Offset
23155 5MHz QPSK
25 RB / 0 RB Offset
1 RB /0 RB Offset
23060 10MHz QPSK
50 RB / 0 RB Offset
23060 to 23130
1 RB/ 49 RB Offset
23130 10MHz QPSK
50 RB / 0 RB Offset
23017'to 23173 | 23017, 23095 , 23173 1.4MHz QPSK, 16QAM 1 RB/ 0 RB Offset
A CONDUCTED | 23025 to 23165 | 23025, 23095 ,23165 3MHz QPSK, 16QAM 1 RB/ 0 RB Offset
EMISSION 23035 to 23155 | 23035, 23095 ,23155 5MHz QPSK, 16QAM 1 RB /0 RB Offset
23060 to 23130 | 23060, 23095 ,23130 10MHz QPSK, 16QAM 1 RB/ 0 RB Offset
23017 to 23173 23095 1.4MHz QPSK 1 RB/ 0 RB Offset
A RADIATED 23025 to 23165 23095 3MHz QPSK 1 RB/ 0 RB Offset
EMISSION 23035 to 23155 23095 5MHz QPSK 1 RB /0 RB Offset
23060 to 23130 | 23060, 23095 ,23130 10MHz QPSK 1 RB/ 0 RB Offset

Note: This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation.
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LTE BAND 13 MODE

EUT
CONFIGURE TEST ITEM AVAILABLE TESTED cHANNEL | CHANNEL MODULATION MODE
MODE CHANNEL BANDWIDTH
A ERp 23205 to 23255 | 23205, 23230, 23255 5MHz QPSK, 16QAM 1 RB/ 0 RB Offset
23230 23230 10MHz QPSK, 16QAM 1 RB/ 0 RB Offset
B FE%SBL{E#(\?Y 23230 23230 10MHz QPSK 50 RB /0 RB Offset
OCCUPIED 23205 to 23255 | 23205, 23230, 23255 5MHz QPSK, 16QAM 25 RB/ 0 RB Offset
A BANDWIDTH 23230 23230 10MHz QPSK, 16QAM |50 RB/ 0 RB Offset
A AVERAGE RATIO 23230 23230 10MHz QPSK 10QAN E}ORRBB//OOF;%%f;fssi
QPSK, 16QAM 1 RB/ 0 RB Offset
23205 5MHz
23005 to 23255 25 RB /0 RB Offset
QPSK, 16QAM 1 RB/ 24 RB Offset
A BAND EDGE 23255 oM 25 RB /0 RB Offset
QPSK, 16QAM 1 RB/ 0 RB Offset
23230 23230 20MHz 1 RB/ 49 RB Offset
50 RB/ 0 RB Offset
coNDuUcTED | 23205 to 23255 | 23205, 23230, 23255 5MHz QPSK, 16QAM 1 RB/ 0 RB Offset
A EMISSION 23230 23230 10MHz QPSK, 16QAM 1 RB /0 RB Offset
RADIATED 23205 to 23255 23230 5MHz QPSK 1 RB/ 0 RB Offset
A EMISSION 23230 23230 10MHz QPSK 1 RB /0 RB Offset

Note: This device was tested undef all bandwidths,'RB configurations and modulations. The worst
case was found in QPSK modulation.
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TEST CONDITION:

TEST ITEM ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
ERP 24deg. C, 60%RH AC 120V/60Hz Jace Hu
FREQUENCY STABILITY 24deg. C, 61%RH DC 3.3V/3.8V/4.3V James Fu
OCCUPIED BANDWIDTH 24deg. C, 61%RH AC 120V/60Hz James Fu
PEAK TO AVERAGE RATIO 24deg. C, 61%RH AC 120V/60Hz James Fu
BAND EDGE 24deg. C, 61%RH AC 120V/60Hz James Fu
CONDUCTED EMISSION 24deg. C, 61%RH AC 120V/60Hz Jace Hu
RADIATED EMISSION 23deg. C, 70%RH AC 120V/60Hz James Fu

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
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2.5 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it must
comply with the requirements of the following standards:

Canada RSS-130, Issue 2, February 2019
Canada RSS-Gen, Issue 5, Amendment 1, March 2019

ANSI C63.26 - 2015

NOTE: All test items have been performed and recorded as pegthe abeve standards.

2.6  TRANSMIT ANTENNA

The applicant for equipment certification shall provide a list of all antenna types that
may be used with the transmitter, where applicable*(ke. for transmitters with
detachable antenna), indicating the maximum_permissible antenna gain (in dBi) and
the required impedance for each antenna, \Ihe testreport shall demonstrate the
compliance of the transmitter with the limitffor maximum equivalent isotropically
radiated power (e.i.r.p.) spegified inghe applicable RSS, when the transmitter is
equipped with any antenna type,selectedfrom this list.

Antenna Type Fixed,Exterhal Antenna
Antenna Gain 2.8dBj gain for LTE B12/B13
Impedance 50 Q
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3 TEST TYPES AND RESULTS
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMITS OF OUTPUT POWER MEASUREMENT

For frequency bands 617-652MHz and 663-698MHz:

The e.r.p. shall not exceed 3 watts for mobile equipment, fixed subscriber equipment
and portable equipment.

For frequency bands 698-756MHz and 777-787MHz:

The e.r.p. shall not exceed 30 watts for mobile equipment and outdoor fixed
subscriber equipment. The e.r.p. shall not exceed 3 watts for portable equipment and
indoor fixed subscriber equipment.

3.1.2 TEST PROCEDURES

ERP MEASUREMENT:

Per KDB 971168 D01 Power Meas License Digital Systems v03r01 or subclause
5.2.5.5 of ANSI C63.26-2015, the releyant,equation,for determing the ERP or EIRP
from the conducted RF output power measurediusingthe guidance provided above is:

ERP or EIRP = Pwmeas + Gt— Lc

Where:

ERP or EIRP = effectiveqadiated power or equivalent isotropically radiated power, respectively
(expressed in thelsame units as Pweas, typically dBW or dBm);

Pmeas = measured transmitter odtput power or PSD, in dBm or dBW;

Gt = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

ERP=EIRP-2.15

CONDUCTED POWER MEASUREMENT:

a. The EUT was set up for the maximum power with LTE link data modulation and link
up with simulator.

b. Set the EUT to transmit under low, middle and high channel and record the power
level shown on simulator.

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
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3.1.3 TEST SETUP

CONDUCTED POWER MEASUREMENT:

COMMUNICATION
SIMULATOR

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

EUT

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China
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3.1.4 TEST RESULTS
CONDUCTED OUTPUT POWER (dBm)

Please Refer to Appendix Of this test report.
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3.2 FREQUENCY STABILITY MEASUREMENT

3.2.1 LIMITS OF FREQUENCY STABILITY MEASUREMENT

The frequency stability shall be sufficient to ensure that the fundamental emissions
stay within the authorized bands of operation.

3.2.2 TEST PROCEDURE

a. Device is placed at the oven room. The oven room could control the temperatures
and humidity. Power warm up is at least 15 min and power applied should perform
before recording frequency error.

b. EUT is connected the external power supply to cantrahthe DC input power. The
test voltage range is from minimum to maximum working woltage. Each step shall
be record the frequency error rate.

c. The temperature range step is 10 degrees nithiStest items. All temperature levels
shall be hold the +0.5°C during thegneasurement testing. The each temperature
step shall be at least 0.5 hours, considerthe,EUTeould be test under the stability
condition.

NOTE: The frequency error was re€orded frequency.error from the communication simulator.

3.2.3 TEST SETUP

OVEN ROOM

COMMUNICATION
SIMULATOR

ANTENNA

EXTERNAL POWER SOURCE

EUT
DC POWER SUPPLY

o Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
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3.2.4 TEST RESULTS

Please Refer to Appendix Of this test report.

Note: 1.VL = Low voltage(VCC: 3.3V); VN/NV = Normal voltage(VCC: 3.8V); VH = High voltage(VCC:
4.3V);
NT = Normal temperature (25°C)
2. The frequency fundamental emissions stay within the authorized frequency block.
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3.3 OCCUPIED BANDWIDTH MEASUREMENT

3.3.1 LIMITS OF OCCUPIED BANDWIDTH MEASUREMENT

The width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage
0.5 %of the total mean power of a given emission.

3.3.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER E SPECTRUM
ANALYZER

30dB ATTENUATION

PAD
EUT

3.3.3 TEST PROCEDURES

a. The conducted oeeupied bandwidth used the power splitter via EUT RF power
connector between'simulation base station and spectrum analyzer.

b. Use OBW measurement function of Spectrum analyzer to measure 99 %
occupied bandwidth.
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3.3.4 TEST RESULTS

Please Refer to Appendix Of this test report.
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3.4 PEAK TO AVERAGE RATIO

3.4.1 LIMITS OF PEAK TO AVERAGE RATIO MEASUREMENT

In measuring transmissions in this band using an average power technique, the peak
to-average ratio (PAR) of the transmission may not exceed 13 dB

3.4.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER E SPECTRUM
ANALYZER

30dB ATTENUATION

PAD
EUT

3.4.3 TEST PROCEDURES

1. Set resolution/measurementibandwidih = signal’s occupied bandwidth;
2. Set the number of €ountsite a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.
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3.4.4 TEST RESULTS

Please Refer to Appendix Of this test report.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMITS OF BAND EDGE MEASUREMENT

The power of any emission outside a licensee's frequency band(s) of operation shall
be attenuated below the transmitter power (P) within the licensed band(s) of operation,
measured in watts, by at least 43 + 10 log (P) dB. Compliance with this provision is
based on the use of measurement instrumentation employing a resolution bandwidth
of 100 kilohertz or greater.

However, in the 100 kilohertz bands immediately outside and adjacent to a licensee's
frequency block, a resolution bandwidth of at least 30 kMiZ may be employed.

3.5.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER 1 SPECTRUM
ANALYZER

30dB ATTENUATION
PAD

h EUT
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3.5.3 TEST PROCEDURES

a) All measurements were done at low and high operational frequency range

b) Connect the transmitter to the spectrum analyzer via coaxial cable while ensuring
proper impedance matching.

c) Tune the analyzer to the nominal center frequency of the emission bandwidth

(EBW)

d) .Set the resolution bandwidth (RBW) = 1% EBW in'the,1MHz band immediately
outside and adjacent to the band edge.

e) Beyond the 1MHz band from the band edge, RBW=1MHz was used.

f) Set the video bandwidth (VBW) to Z3XaRBW.

g) Select the average power (RMS)idisplay detector.

h) Set the number of measuremeént points'to = 1001.

i) Use auto-coupled sweep time.

j) Perform the measurement over an interval of time when the transmission is
continuous and at its maximum power level.

k) The RF fundamental frequency should be excluded against the limit line in the
operating frequency band and use RBW is 10KHz or 100KHz.

[) Record the max trace plot into the test report.
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3.5.4 TEST RESULTS

Please Refer to Appendix Of this test report.
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3.6 CONDUCTED SPURIOUS EMISSIONS

3.6.1 LIMITS OF CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 43 +10 log10(P) dB. The limit of emission
equal to —13dBm

Additional unwanted emissions limits

In addition to the limit outlined in section 4.7.1 above, e ment operating in the
frequency bands 746-756 MHz and 777-787 MHz sh comply with the following
restrictions:

a. the power of any unwanted emissions in any kH ndwidth for all frequencies
between 763-775 MHz and 793-806 MHz shall be
(dBW), by at least:

nuated below the transmitter power, P

i. 76 + 10 logio p (watt nd fixed equipment and
il 65 + 10 logio p ( ile"and portable equipment

b. the e.i.r.p. in the Banc ® Hz shall not exceed —70 dBW/MHz for wideband signal
and -80 dB i ssion with bandwidth less than 700 Hz.

3.6.2 TEST PROCEDUR

a. The EUT makes a phone call to the communication simulator. All measurements
were done at middle operational frequency range.

b. Measuring frequency range is from 9 kHz up to a frequency including its 10"
harmonic. 10dB attenuation pad is connected with spectrum. RBW=1MHz and
VBW=3MHz are used for conducted emission measurement.
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3.6.3 TEST SETUP

COMMUNICATION
SIMULATOR POWER SPLITTER E SPECTRUM
ANALYZER
10dB ATTENUATION
PAD
EUT
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3.6.4 TEST RESULTS

NOTE : The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB
below the permissible value is not required in the report.

Please Refer to Appendix Of this test report.
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3.7 RADIATED EMISSION MEASUREMENT

3.7.1 LIMITS OF RADIATED EMISSION MEASUREMENT

The power of any emission outside a licensee's frequency block shall be attenuated
below the transmitter power (P) by at least 43 +10 log10(P) dB. The limit of emission
equal to —13dBm

3.7.2 TEST PROCEDURES

a. Substitution method is used for E..R.P measurement. In the semi-anechoic
chamber, EUT placed on the 0.8m/1.5m height of Turn Table, rotated the table
around 360 degrees to search the maximum radiation power and receiver
antenna shall be rotated vertical and horizontal polarization and moved height
from 1m to 4m to find the maximum polarradiated power. The “Read Value” is the
spectrum reading the maximum power value:

b. The substitution horn antenna is substituied forfEUT at the same position and
signals generator export the CW signal tafthe substitution antenna via a TX cable.
Rotated the Turn Table and ‘moved|receiving antenna to find the maximum
radiation power. Adjustgoutput/power level of S.G to get a Value of spectrum
reading equal to “Read Valug” of step'a. Record the power level of S.G

c. EIRP = Output pewer level of'SxG - TX cable loss + Antenna gain of substitution
horn.

d. E.R.P power can“be caleulated form E.I.R.P power by subtracting the gain of
dipole, E.R.P power =E.1.P.R power - 2.15dBi.

NOTE: The resolution bandwidth of spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz.

3.7.3 DEVIATION FROM TEST STANDARD

No deviation
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3.7.4 TEST SETUP

< Frequency Range below 30MHz >

};....b Im 1:----------{ Loop Antenna
EUT
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Receiwer
( I
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;rT:-L I]_;;m Im
able
(I (MEE
g H 1
EE TS KL
Ciround Plane

< Frequency Range 30MHz~1GHz >

nt. er

\ 1-4m

EUT > /
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Ground Plane
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< Frequency Range above 1GHz >

Ant. Tower

| 3m |
EUT  [* g

Turn Table

1.5mT w

1-4m

Ground Plane

Spectrum

For the actual test configuration, please refer to attached file (Test Setup Photo).
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3.7.5 TEST RESULTS

NOTE : The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB
below the permissible value is not required in the report.

BELOW 1GHz WORST-CASE DATA
30 MHz — 1GHz data:

LTE Band 12
CHANNEL BANDWIDTH: 5MHz / QPSK
MODE TX channel 23095 FREQUENCY RANGE |Below 1000MHz
ENVIRONMENTAL
CONDITIONS 23deg. C, 70%RH INPUT Povy AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTAI\# HORIZO‘ AT 3 M
Read Limit Ohrer
Freq Level Level Line LimittRactor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m
1 Jo.eee -el1.61 -59.463 -13.00 “48.61 -1.98 Peak Horizontal
2 188.578 -59.22 -45.67 -13.60 -46.22 -14.15 Peak Horizontal
3 142,526 -63.94 -49124-13.788°-58.94 -14.82 Peak Horizontal
4 196.858 -67.568p:=51.64,-13.688 -54.58 -15.86 Peak Horizontal
5 PP 317.120 -56.28 -Ans0=13.80 -43.28 -8.483 Peak Horizontal
6 4472808 €BF.61 -60748 -13.808 -53.61 -6.13 Peak Horizontal
0 Level ({dBmi/m}
-10 FGE-Part 27
-20
-30
-40
50 .
0| | ‘ 3
. . .
-T0
-80
-90
-100
30 224, 418. 612. 806. 1000
Freguency (MHz)

o Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
BV 7Layers Communications Technology

(Shenzhen) Co., Ltd Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
b Guangdong, People’s Republic of China Email: customerservice.sw@bureauveritas.com

Page 34 of 204


mailto:customerservice.sw@bureauveritas.com

w0 VE

B DA
SV L

7828

Test Report No.: W7L-P23120015R103

VERITAS

MODE TX channel 23095 FREQUENCY RANGE |Below 1000MHz
ENVIRONMENTAL
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Read Limit Over
Freq Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m
1 PP 62.980 -56.46 -37.52 -13.00 Vertical
2 128.216 -68.89 -43.87 -13.686 Vertical
3 168.718 -61.97 -51.82 -13.86 Vertical
4 249,226 -61.5%2 -57.78@ -13.86 Vertical
5 346.220 -62.84 -58.29 -13.686 Vertical
3] 450,818 -61.36 -56.66 -13.086 Vertical
{}Level{derm}
0| e A — S
71| I e s
Y [ P AR —
40| f--------- --------------------
50 Ty 2 ----------
&0| F--1{----- -
gJo| b--o-----p----F----4
_B{} _____________ LN -
o0 t--q-----h----f-mmmam e m e
005, 418. 612. 806. 1000
Frequency (MHz)
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ABOVE 1GHz
Note: For higher frequency, the emission is too low to be detected.
WORST-CASE DATA

LTE BAND 12
CHANNEL BANDWIDTH: 1.4MHz / QPSK

MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HO NTAL AT 3 M

Read Limit  Over
Freg Level Level Line Limit

rk Pol/Phase

MHz dBm/m dBm dBm/m

1 PP 1486.000 -33.87 -36.78 -13.
2 2113.888 -44.22 -49.28 -13.

Level (dBm/m})

Horizontal
Horizontal

1000 2400. 3800. 5200.
Frequency (MHz)

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Page 36 of 204

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com



mailto:customerservice.sw@bureauveritas.com

BUREAU

Test Report No.: W7L-P23120015RI03

MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL o
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit Over
Freq Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m
1 PP 14066.000 -31.80 -34.70 -13.60 -18.86 2. Vertical
2 2134.988 -58.69 -55.17 -13.88 -37.69 Vertical
DLeveI {(dBm/m}
A0 [ e oo FGC Part 27
28 foooeoeees e .
20t  —
ol S
50| peeete e e
s oo .
70 R e
0 e
90 oo fooneanes
-1 I I
3800. 5200. 6600, 8000
Frequency (MHz)
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BUREAU

Test Report No.: W7L-P23120015RI03

CHANNEL BANDWIDTH: 3MHz / QPSK
MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Read Limit Over
Freg Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m
1 PP 1426.8600 -32.87 -35.082 -13.60 -19.87 2. Horizontal
2 2127.808 -44.83 -49.12 -13.68 -31.83 Horizontal
{}Level{derm}
a0 oo S Y &Y B FGC Part 27
20 Lo R S SRR SRS S S S S
30 g R S SRS
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i 3800. 5200. 6600. 8000
Frequency (MHz)
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Test Report No.: W7L-P23120015R103

MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL o
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit  Owver
Freg Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m
1 PP 14209.660 -31.80 -34.74 -13.80 -18.89 2.9 Vertical
2 2127.088 -51.83 -56.28 -13.8@ -38.83 Vertical

Level (dBm/m})

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

......................................

3800.

hequency{MHz}

5200.
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Test Report No.: W7L-P23120015R103

VERITAS

CHANNEL BANDWIDTH: 5MHz / QPSK

CH 23035
MODE TX channel 23035 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Read Limit

Freg Level Level Line Pol/Phase

MHz dBm/m dBm dBm/m
1 PP 1399.8080@ -35.84 -38.73 -13.08 -2 9 Peak Horizontal
2 2899.088 -51.53 -56.55 -13.80 -38. .82 Peak Horizontal

DLetreI {d Bl‘ll.fll‘ll} .
A0| [ R R FGC Part 27
2 — TR
SOy o
a0 ] e N R
50 [ e e e
o e
To| S AR e
o e A
oo |- fe —_
& 1000 2400, 3800. 5200. GG00. 8000
Freguency (MHz)
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Test Report No.: W7L-P23120015R103

MODE TX channel 23035 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL o
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit

Freg Level Level Line

Over

Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm/m

1 PP 1486.860 -36.73 -39.63 -13.80
2 2113.888 -48.25 -52.65 -13.680

Level {dBmim)}

Vertical
Vertical

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

3800.

5200.

frequencyr {MHz)

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
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Test Report No.: W7L-P23120015R103

CH 23095
MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freg

Read Limit
Level Lewvel Line

Over
Limit Factor Rema

rk Pol/Phase

MHz

1 PP 14208.0600
2 2127 .008

Level (dBm/m})

dBm,/m dBm dBm,/m

-28.72 -31.67 -13.88
-48.72 -45.81 -13.688

Horizontal
Horizontal
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Test Report No.: W7L-P23120015R103

MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit
Freq Level Level Line

Over

Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm/m

1 PP 1428.888 -32.91 -35.85
2 2127.088 -49.86 -54.31

Level ({dBmim)

-13.88
-13.68

Vertical
Vertical

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

3800.

5200.
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Test Report No.: W7L-P23120015R103

VERITAS

CH 23155

MODE

TX channel 23155

FREQUENCY RANGE

Above 1000MHz

ENVIRONMENTAL

0,
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Read Limit  Ower
Freq Level Level Line Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm/m

1 PP 1434.888 -32.42 -35.42 -13.88
2 2145.888 -44.85 -49.28 -13.80

Level ({dBmim)

Horizontal
Horizontal

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

3800.

5200.

Frequency (MHz)
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Test Report No.: W7L-P23120015R103

MODE TX channel 23155 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL o
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Freq

Read Limit
Level Lewvel Line

Over

Limit Factor Remark Pol/Phase

MH=z

1 PP 1434.888
2 2148 . 888

{}Level {(dBmim)

-33.53 -36.58
-49.97 -54.5%8

dBm,/m dBm

Vertical
Vertical

20| f---------

30[ [ oo
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50| (-7
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Test Report No.: W7L-P23120015RI03

CHANNEL BANDWIDTH: 10MHz / QPSK
MODE TX channel 23095 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Read Limit Over
Freq Level Level Line Limit Facto Pol/Phase
MHz dBm/m dBm dBm/m dB
1 PP l466.800 -32.35 -35.26 -13.6808 -19 2.91 Pes Horizontal
2 2113.868 -42.96 -48.82 -13.808 -2 .86 Peak Horizontal
DLe'H‘eI {d Bmfll‘ll} . .
A0| [ e R FGC Part 27
20 [-+meee e S
30 A A -
a e ——
so| [ — e fareanaes
o] - .
(S S AR e
a0 || e
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i | : : :
1000 2400, 3800. 5200. 6600, 2000
Fregquency (MHz)
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Test Report No.: W7L-P23120015R103

VERITAS

MODE

TX channel 23095

FREQUENCY RANGE

Above 1000MHz

ENVIRONMENTAL
CONDITIONS

23deg. C, 70%RH

INPUT POWER

AC 120V/60HZ

TESTED BY

Jace Hu

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit
Freq Level Level Line

1 PP 1486.888 -37.18 -48.80 -13.88 -24.18
2 2113.888 -52.28 -56.68 -13.80 -39.28

Level {dBmim)

MHz dEBm/m dBm dBm/m

Over
Limit Factor Remark Pol/Phase
dB dB/m

Vertical
Vertical

3800.

5200.

ﬁrequencjr {MHz)

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
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Test Report No.: W7L-P23120015R103

VERITAS

LTE B13

CHANNEL BANDWIDTH: 5MHz / QPSK

CH 23205
MODE TX channel 23205 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freg Lewvel Level Line

Read Limit
Pol/Phase

1 PP 1559.888 -54.24 -57.62 -48.88
2 2337.888 -53.85 -59.31 -13.80

MHz dBm/m dBm dBm/m

Horizontal
Horizontal

Level ({dBm/m}

q0l Lo . . - - FCC-Part 27{B13)

200 |------F-

40| f-------H-

50| f------- 1°

7 AN S ,

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

2400, 3800. 5200. G600, 8000
Freguency (MHz)

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566

Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
Guangdong, People’s Republic of China Email: customerservice.sw@bureauveritas.com
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Test Report No.: W7L-P23120015R103

MODE TX channel 23205 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Freqg Level Level Line

Read Limit Over

Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm/m dB dB/m

1 PP 1568.888 -56.61 -59.84 -48.88 -l6.61
2 2338.58@ -54.88 -60.89 -13.00 -41.88

{}Letrel {dBmim}

Vertical
Vertical

- FCC Patt 27(B13)

——————————

———————————————————————————————————————————————————

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

3800. 5200.

frequenqr {MHz)
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Test Report No.: W7L-P23120015R103

CH 23230
MODE TX channel 23230 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Read Limit Over
Freq Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m

1 PP 1567.00868 -52.78 -56.11 -46.686 -12.76 3 Peak Horizontal

2 2346.880 -51.73 -57.41 -13.88 -38.73 .b8 k Horizontal

DLetreI (dBm/m}
A0| b e - - FCC Paft 27{B13)
20 b} e .
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1000 . 3800 5200. 6600, 28000
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Test Report No.: W7L-P23120015R103

MODE TX channel 23230 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit Over
Freq Level Level Line Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm/m dB dB/m

1 PP 1564.888 -56.97 -608.21 -48.88 -16.97
2 2344 888 -55.77 -68.99 -13.88 -42.77

Level (dBm/m}

Vertical
Vertical

S

3800. 5200. 6600. 8000
Frequency (MHz)
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CH 23255
MODE TX channel 23255 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freqg

Read Limit
Level Lewvel Line

Over
Limit Factor Rema

rk Pol/Phase

MHz

1 PP 1567.888 -
2 2353.588 -

Level ({dBmi/m}

dBm/m dBm dBm/m

55.46 -58.87 -48.88
48.58 -54.28 -13.88

dB  dB/m

Horizontal
Horizontal

[

P

L ---1---Jd----1L

_______________________________________________________________

- FCC-Pait 27(B13)
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Test Report No.: W7L-P23120015R103

MODE TX channel 23255 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit Over
Freq Level Level Line Limit Factor Remark Pol/Phase

MHz dEm/m dBm dBm/m dB dB/m

1 PP 1569.888 -56.11 -59.36 -48.88 -156.11
2 2351.888 -54.59 -59.84 -13.88 -41.59

Level {dBmim)

3. Vertical

Vertical

0

AQ| f----e-e--

I 71—
-3"} """"" [ T [

-40

-50

-60)

-0

-80

90

3800, 5200, 6600, 2000
Frequency (MHzZ)
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W7L-P23120015RI03

CHANNEL BANDWIDTH: 10MHz /QPSK

MODE TX channel 23230 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL 0
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Read Limit Over
Freg Level Level Line Limit Factor Remark Pol/Phase
MHz dBm/m dBm dBm/m dB dB/m

1 PP 1567.888 -56.25 -59.66 -408.80
2 2346.088 -54.51 -608.19

DLetreI {dBm/m})

-13.88

Horizontal
Horizontal

AQ| fo---ee-- SRR

--------- - - FEC Patt 27(B13)

200 b
30| - e :

-40
-50
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-80
-90

_______________________________________

BV 7Layers Communications Techno
(Shenzhen) Co., Ltd
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Test Report No.: W7L-P23120015R103

MODE TX channel 23230 FREQUENCY RANGE |Above 1000MHz
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 70%RH INPUT POWER AC 120V/60HZ
TESTED BY Jace Hu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Read Limit Over
Freg Level Level Line Limit Factor Remark Pol/Phase

MHz dBm/m dBm dBm,/m dB dB/m

1 PP 1564.880 -56.20 -59.44 -48.80 -16.20
2 2344.8688 -55.38 -68.60 -13.88 -42.38

Level (dBm/m}

Vertical
Vertical

80| |- S 9 ERERREEEE

3800. 5200. 6600. 8000
Frequency (MHz)
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o Test Report No.: W7L-P23120015RI03

4 INFORMATION ON THE TESTING LABORATORIES

We, BV 7Layers Communications Technology (Shenzhen) Co. Ltd, were founded in
2015 to provide our best service in EMC, Radio, and Telecom. Our laboratories are
accredited and approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:
Shenzhen EMC/RF Lab:

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com
Web Site: www.adt.com.tw

The address and road map of all our labs can be foun our site also.

o Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566

BV 7Layers Communications Technology .

(Shenzhen) Co., Ltd Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
b Guangdong, People’s Republic of China
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_ Test Report No.: W7L-P23120015RI103

5 MODIFICATIONS RECORDERS FOR ENGINEERING CHANGES TO
THE EUT BY THE LAB

No modifications were made to the EUT by the lab during the test.

L Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
BV 7Layers Communications Technology

(Shenzhen) Co., Ltd Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
v Guangdong, People’s Republic of China Email: customerservice.sw@bureauveritas.com
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Test Report No.: W7L-P23120015R103

6 APPENDIX

EFFECTIVE (ISOTROPIC) RADIATED POWER OUTPUT DATA FOR M1
Band 12 Test Result

Band Bandwidth | Modulation | Channel RB RE NBIndex | Result(dBm) | ERP(dBm) . E_RP Verdict
Size | Start Limit(dB)

Bandl12 | 1.4MHz 23017 QPSK 1 0 Low 22.64 23.29 <34.77 | PASS
Band12 | 1.4MHz 23017 QPSK 1 5 Low 22.42 23.07 <34.77 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low 20.34 20.99 <34.77 | PASS
Bandl12 | 1.4MHz 23095 QPSK 1 0 Low 22.61 23.26 <34.77 | PASS
Band12 | 1.4MHz 23095 QPSK 1 5 Low 2244 23.09 <34.77 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low 20.81 21.46 <34.77 | PASS
Band12 | 1.4MHz 23173 QPSK 1 0 High 22.53 23.18 <34.77 | PASS
Band12 | 1.4MHz 23173 QPSK 1 5 High 22.36 23.01 <34.77 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High 20.47 21.12 <34.77 | PASS
Band12 | 1.4MHz 23017 16QAM 1 0 Low 21.43 22.08 <34.77 | PASS
Band12 | 1.4MHz 23017 16QAM 1 5 Low 21.2 21.85 <34.77 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low 20.38 21.03 <34.77 | PASS
Band12 | 1.4MHz 23095 16QAM 1 0 Low 21.83 22.48 <34.77 | PASS
Band12 | 1.4MHz 23095 16QAM 1 5 Low 21.91 22.56 <34.77 | PASS
Band12 | 1.4MHz 23095 16QAM 6 0 Low 20.73 21.38 <34.77 | PASS
Band12 | 1.4MHz 23173 16QAM 1 0 High 21.48 22.13 <34.77 | PASS
Band12 | 1.4MHz 23173 16QAM 1 5 High 21.23 21.88 <34.77 | PASS
Band12 | 1.4MHz 23173 16QAM 6 0 High 20.55 21.2 <34.77 | PASS
Band12 3MHz 23025 QPSK 1 0 Low 22.23 22.88 <34.77 | PASS
Band12 3MHz 23025 QPSK 1 5 Low 22.17 22.82 <34.77 | PASS
Band12 3MHz 23025 QPRSK 6 0 Low 20.61 21.26 <34.77 | PASS
Band12 3MHz 23095 QPSK 1 0 Low 22.87 23.52 <34.77 | PASS
Band12 3MHz 23095 QPSK 1 5 Low 22.65 23.3 <34.77 | PASS
Band12 3MHz 23095 QPSK 6 0 Low 20.71 21.36 <34.77 | PASS
Band12 3MHz 23165 QPSK 1 0 High 22.36 23.01 <34.77 | PASS
Band12 3MHz 23165 QPSK 1 5 High 22.13 22.78 <34.77 | PASS
Band12 3MHz 23165 QPSK 6 0 High 20.6 21.25 <34.77 | PASS
Band12 3MHz 23025 16QAM 1 0 Low 21.57 22.22 <34.77 | PASS
Band12 3MHz 23025 16QAM 1 5 Low 21.61 22.26 <34.77 | PASS
Band12 3MHz 23025 16QAM 6 0 Low 20.54 21.19 <34.77 | PASS
Band12 3MHz 23095 16QAM 1 0 Low 21.61 22.26 <34.77 | PASS
Band12 3MHz 23095 16QAM 1 5 Low 21.51 22.16 <34.77 | PASS
Band12 3MHz 23095 16QAM 6 0 Low 20.76 21.41 <34.77 | PASS
Band12 3MHz 23165 16QAM 1 0 High 21.57 22.22 <34.77 | PASS
Band12 3MHz 23165 16QAM 1 5 High 21.49 22.14 <34.77 | PASS
Band12 3MHz 23165 16QAM 6 0 High 20.51 21.16 <34.77 | PASS
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Band12 5MHz 23035 QPSK 1 0 Low 22.69 23.34 <34.77 | PASS
Band12 5MHz 23035 QPSK 1 0 3 22.49 23.14 <34.77 | PASS
Band12 5MHz 23035 QPSK 1 5 Low 22.53 23.18 <34.77 | PASS
Band12 5MHz 23035 QPSK 6 0 Low 21.4 22.05 <34.77 | PASS
Band12 5MHz 23095 QPSK 1 0 Low 22,77 23.42 <34.77 | PASS
Band12 5MHz 23095 QPSK 1 5 Low 22.58 23.23 <34.77 | PASS
Band12 5MHz 23095 QPSK 6 0 Low 21.63 22.28 <34.77 | PASS
Band12 5MHz 23155 QPSK 1 0 High 22.74 23.39 <34.77 | PASS
Band12 5MHz 23155 QPSK 1 5 High 22.4 23.05 <34.77 | PASS
Band12 5MHz 23155 QPSK 6 0 High 21.37 22.02 <34.77 | PASS
Band12 5MHz 23155 QPSK 6 0 3 21.42 22.07 <34.77 | PASS
Band12 5MHz 23035 16QAM | 1 0 Low 22.57 23.22 <34.77 | PASS
Band12 5MHz 23035 16Q0AM | 1 0 3 22438 23.03 <34.77 | PASS
Band12 5MHz 23035 16QAM | 1 5 Low 22.45 23.1 <34.77 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low 215 22.15 <34.77 | PASS
Band12 5MHz 23095 16QAM | 1 0 Low 22.62 23.27 <34.77 | PASS
Band12 5MHz 23095 16QAM | 1 5 Klow 22.48 23.13 <34.77 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low 21.74 22.39 <34.77 | PASS
Band12 5MHz 23155 16QAM | 1 0 High 22.43 23.08 <34.77 | PASS
Band12 5MHz 23155 16QAM | 1 5 High 22.4 23.05 <34.77 | PASS
Band12 5MHz 23155 16QAM | 6 0 High 21.48 22.13 <34.77 | PASS
Band12 5MHz 23155 16QAM4T6 0 3 2151 22.16 <34.77 | PASS
Band12 | 10MHz 23060 QPSK 1 0 Low 22.87 23.52 <34.77 | PASS
Band12 | 10MHz 23060 QPRSK 1 0 3 22.65 23.3 <34.77 | PASS
Band12 | 10MHz 23060 QPSK 1 5 Low 22.6 23.25 <34.77 | PASS
Band12 | 10MHz 23060 QRSK 4 0 Low 22.83 23.48 <34.77 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low 21.64 22.29 <34.77 | PASS
Band12 | 10MHz 23095 QPSK 1 0 Low 22.83 23.48 <34.77 | PASS
Band12 | 10MHz 23095 QPSK 1 5 Low 22.64 23.29 <34.77 | PASS
Band12 | 10MHz 23095 QPSK 4 0 Low 22.87 23.52 <34.77 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low 21.69 22.34 <34.77 | PASS
Band12 | 10MHz 23130 QPSK 1 0 High 22.78 23.43 <34.77 | PASS
Band12 | 10MHz 23130 QPSK 1 5 High 22.46 23.11 <34.77 | PASS
Band12 | 10MHz 23130 QPSK 1 5 4 22.56 23.21 <34.77 | PASS
Band12 | 10MHz 23130 QPSK 4 2 High 22.57 23.22 <34.77 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High 21.55 22.2 <34.77 | PASS
Band12 | 10MHz 23060 16QAM | 1 0 Low 22.68 23.33 <34.77 | PASS
Band12 | 10MHz 23060 16QAM | 1 0 3 22.68 23.33 <34.77 | PASS
Band12 | 10MHz 23060 16QAM | 1 5 Low 22.5 23.15 <34.77 | PASS
Band12 | 10MHz 23060 16QAM | 4 0 Low 21.68 22.33 <34.77 | PASS
Band12 | 10MHz 23060 16QAM | 6 0 Low 21.83 22.48 <34.77 | PASS
Band12 | 10MHz 23095 16QAM | 1 0 Low 22.63 23.28 <34.77 | PASS
Band12 | 10MHz 23095 16QAM | 1 5 Low 22.55 23.2 <34.77 | PASS
Band12 | 10MHz 23095 16QAM | 4 0 Low 21.65 22.3 <34.77 | PASS
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Bandl12 | 10MHz 23095 16QAM 6 0 Low 21.8 22.45 <34.77 | PASS
Bandl12 | 10MHz 23130 16QAM 1 0 High 22.71 23.36 <34.77 | PASS
Band12 | 10MHz 23130 16QAM 1 5 High 22.52 23.17 <34.77 | PASS
Bandl12 | 10MHz 23130 16QAM 1 5 4 22.37 23.02 <34.77 | PASS
Band12 | 10MHz 23130 16QAM 4 2 High 21.63 22.28 <34.77 | PASS
Bandl12 | 10MHz 23130 16QAM 6 0 High 21.6 22.25 <34.77 | PASS
Band 13 Test Result
Band Bandwidth | Modulation | Channel RB RS NBIndex | Result(dBm) | ERP(dBm) .E_RP Verdict
Size | Start Limit(dB)

Band13 5MHz 23205 QPSK 1 0 Low 21.74 22.39 <34.77 | PASS
Band13 5MHz 23205 QPSK 1 0 3 2149 22.44 <34.77 | PASS
Band13 5MHz 23205 QPSK 1 5 Low 21.66 22.31 <34.77 | PASS
Band13 5MHz 23205 QPSK 6 0 Low 20.%7 21.42 <34.77 | PASS
Band13 5MHz 23230 QPSK 1 0 Low 22.42 23.07 <34.77 | PASS
Band13 5MHz 23230 QPSK 1 5 LKow 22.14 22.79 <34.77 | PASS
Band13 5MHz 23230 QPSK 6 0 Low 21.05 21.7 <34.77 | PASS
Band13 5MHz 23255 QPSK 1 0 High 22.3 22.95 <34.77 | PASS
Band13 5MHz 23255 QPSK 1 S High 22.11 22.76 <34.77 | PASS
Band13 5MHz 23255 QPSK 6 0 High 21.01 21.66 <34.77 | PASS
Band13 5MHz 23255 QPSK 6 0 3 21.2 21.85 <34.77 | PASS
Band13 5MHz 23205 16QAM 1 0 Low 21.64 22.29 <34.77 | PASS
Band13 5MHz 23205 16QAM 1 0 3 21.69 22.34 <34.77 | PASS
Band13 5MHz 23205 16QAM 1 5 Low 21.48 22.13 <34.77 | PASS
Band13 5MHz 23205 16QAM 6 0 Low 20.87 21.52 <34.77 | PASS
Band13 5MHz 23230 16QAM T 0 Low 21.99 22.64 <34.77 | PASS
Band13 5MHz 23230 16QAM 1 5 Low 21.77 22.42 <34.77 | PASS
Band13 5MHz 23230 16QAM 6 0 Low 21.18 21.83 <34.77 | PASS
Band13 5MHz 23255 16QAM 1 0 High 22.04 22.69 <34.77 | PASS
Band13 5MHz 23255 16QAM 1 5 High 21.92 22.57 <34.77 | PASS
Band13 5MHz 23255 16QAM 6 0 High 21.21 21.86 <34.77 | PASS
Band13 5MHz 23255 16QAM 6 0 3 21.23 21.88 <34.77 | PASS
Band13 | 10MHz 23230 QPSK 1 0 Low 22.07 22.72 <34.77 | PASS
Band13 | 10MHz 23230 QPSK 1 5 Low 21.89 22.54 <34.77 | PASS
Band13 | 10MHz 23230 QPSK 4 0 Low 21.99 22.64 <34.77 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low 20.82 21.47 <34.77 | PASS
Band13 | 10MHz 23230 16QAM 1 0 Low 21.6 22.25 <34.77 | PASS
Band13 | 10MHz 23230 16QAM 1 5 Low 21.51 22.16 <34.77 | PASS
Band13 | 10MHz 23230 16QAM 4 0 Low 21.11 21.76 <34.77 | PASS
Band13 | 10MHz 23230 16QAM 6 0 Low 20.97 21.62 <34.77 | PASS

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
Guangdong, People’s Republic of China Email: customerservice.sw@bureauveritas.com

Page 60 of 204



mailto:customerservice.sw@bureauveritas.com

Test Report No.: W7L-P23120015R103

PEAK-TO-AVERAGE RATIO(CCDF) FOR M1

Band 12 Test Result

Band Bandwidth Modulation | Channel RB RB NBIndex | Result(dB) | Limit(dB) | Verdict
Size | Start

Band12 1.4MHz 23017 QPSK 1 0 Low 4.17 <=13 PASS
Band12 1.4MHz 23017 QPSK 6 0 Low 9.54 <=13 PASS
Band12 1.4MHz 23095 QPSK 1 0 Low 8.78 <=13 PASS
Band12 1.4MHz 23095 QPSK 6 0 Low 8.78 <=13 PASS
Band12 1.4MHz 23173 QPSK 1 0 High 10.58 <=13 PASS
Band12 1.4MHz 23173 QPSK 6 0 High 9.45 <=13 PASS
Band12 1.4MHz 23017 16QAM 1 0 Low 9.19 <=13 PASS
Band12 1.4MHz 23017 16QAM 6 0 Low 10.00 <=13 PASS
Band12 1.4MHz 23095 16QAM 1 0 Low 10.90 <=13 PASS
Band12 1.4MHz 23095 16QAM 6 0 Low 9.04 <=13 PASS
Band12 1.4MHz 23173 16QAM 1 0 High 9.39 <=13 PASS
Band12 1.4MHz 23173 16QAM 6 Q High 8.78 <=13 PASS
Band12 3MHz 23025 QPSK 1 0 Low 8.55 <=13 PASS
Band12 3MHz 23025 QPSK 6 0 Low 11.68 <=13 PASS
Band12 3MHz 23095 QPSK 1 0 Low 9.07 <=13 PASS
Band12 3MHz 23095 QPSK 6 0 Low 8.84 <=13 PASS
Band12 3MHz 23165 QPSK 1 Q High 9.68 <=13 PASS
Band12 3MHz 23165 QPSK 6 0 High 9.51 <=13 PASS
Band12 3MHz 23025 16QAM 1 0 Low 9.39 <=13 PASS
Band12 3MHz 23025 16QAM 6 0 Low 11.68 <=13 PASS
Band12 3MHz 23095 16QAM 1 0 Low 11.01 <=13 PASS
Band12 3MHz 23095 16QAM 6 0 Low 9.33 <=13 PASS
Band12 3MHz 23165 1I6QAM 1 0 High 10.78 <=13 PASS
Band12 3MHz 23165 16QAM 6 0 High 8.84 <=13 PASS
Band12 5MHz 23035 QPSK 1 0 Low 452 <=13 PASS
Band12 5MHz 23035 QPSK 6 0 Low 10.90 <=13 PASS
Band12 5MHz 23095 QPSK 1 0 Low 11.28 <=13 PASS
Band12 5MHz 23095 QPSK 6 0 Low 11.51 <=13 PASS
Band12 5MHz 23155 QPSK 1 0 High 10.49 <=13 PASS
Band12 5MHz 23155 QPSK 6 0 High 9.77 <=13 PASS
Band12 5MHz 23035 16QAM 1 0 Low 11.94 <=13 PASS
Band12 5MHz 23035 16QAM 6 0 Low 9.28 <=13 PASS
Band12 5MHz 23095 16QAM 1 0 Low 9.86 <=13 PASS
Band12 5MHz 23095 16QAM 6 0 Low 10.29 <=13 PASS
Band12 5MHz 23155 16QAM 1 0 High 11.88 <=13 PASS
Band12 5MHz 23155 16QAM 6 0 High 11.25 <=13 PASS
Band12 10MHz 23060 QPSK 1 0 Low 8.49 <=13 PASS
Band12 10MHz 23060 QPSK 6 0 Low 9.48 <=13 PASS
Band12 10MHz 23095 QPSK 1 0 Low 8.38 <=13 PASS
Band12 10MHz 23095 QPSK 6 0 Low 10.64 <=13 PASS
Band12 10MHz 23130 QPSK 1 0 High 8.23 <=13 PASS
Band12 10MHz 23130 QPSK 6 0 High 8.96 <=13 PASS
Band12 10MHz 23060 16QAM 1 0 Low 8.93 <=13 PASS
Band12 10MHz 23060 16QAM 6 0 Low 11.42 <=13 PASS
Band12 10MHz 23095 16QAM 1 0 Low 10.32 <=13 PASS
Band12 10MHz 23095 16QAM 6 0 Low 8.87 <=13 PASS
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Band12 10MHz 23130 16QAM 1 0 High 8.99 <=13 PASS
Band12 10MHz 23130 16QAM 6 0 High 10.70 <=13 PASS

Band 12 Test Graphs

Spectrum
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crest | 10% | 1% | 0.1% | 0.01% |
5,50 de 6.03 de 532 d 5,30 de 951 de
] [

6QAM-23025-1-0-Low-9.39-<=13-PASS

(=)

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

[CF 700.5 MHz ean Pwir + 20,00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 15.23 dem  27.72 dbm 12,48 d 7.07 de 10.35 de 11.68 d& 1212 dB
p——
)| J v
Date: 4.MAR.2024 17:40:49

Band12-3MHz-16QAM-23025-6-0-Low-11.68-<=13-PASS
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e

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

|@15a Vi

ICF 707.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 17.05 dem  20.18 dbm 1124 de 6.40 de 0,68 dB 11.01 de 11.10 de
p——
J i
Date: 4.MAR.2024 17:41:07

Band12-3MHz-16QAM-23095-1-0-Low-11.,

Spectrum

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
5.03 de .65 de EED) 533 de 974 d8
] [

6QAM-23095-6-0-Low-9.33-<=13-PASS

(=)

Offset 17.96 db
AQT 15.6 ms & RBW 10 MHz

Count 3/3

[@15a View

ICF 714.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |

Samples: 1000000

J

Date: 4.MAR.2024 17:41:45

Trace 1 20.02 dém 30.90 dBm 10,88 d8 6.43 dB 9.48 d& 10.78 d& 10.87 d&
e

Band12-3MHz-16QAM-23165-1-0-High-10.78-<=13-PASS
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Spectrum | o

Ref Level 30.00 dBm Offset 17.96 db

o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

|@15a Vi

[CF 714.5 MHz ean Pwir + 20,00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 20.41 dem  20.81 dbm 5,40 de 528 de 7,56 d8 .84 de 916 d8
p——
] [

Date: 4.MAR.2024 17:42:02

Band12-3MHz-16QAM-23165-6-0-High-8. 13-PASS

Spectrum

Ref Level 30.00 dBm Offset 16.65 db

o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

ean Pwir + 20,00 dB

Samples: 1000000
10% | 1% | 0.1% | 0.01% |
581 de 435 dB 252 de 456 d8

J i

-QPSK-23035-1-0-Low-4.52-<=13-PASS

(=)

Offset 16.65 db

AQT 15.6 ms & RBW 10 MHz
Count 3/3
[@15a View

[CF 701.5 MHz ean Pwir + 20,00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 16.56 dem  28.11 dbm 11.55 dB 6.72 de G.74de 10.90 d& 11.30 dB
p——
J ]

Date: 4.MAR.2024 18:03:44

Band12-5MHz-QPSK-23035-6-0-Low-10.90-<=13-PASS
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e

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

ICF 707.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:04:03

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 17.22 dem  28.57 dbm 11.35 d 710 de 10.23 de 11.28 d& 11.33 dB
p——
] [

Band12-5MHz-QPSK-23095-1-0-Low-11.

Spectrum o
Ref Level 30.00 dbm _ OFfset 16.65 b
o att 4008 AQT 156 ms @ RBW 10 Mz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
12,10 dB 710 de 10.32 de 11.51 de 11.94 d8
] [

(=)

Offset 17.96 db
AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

Date: 4.MAR.2024 18:04:40

[CF 713.5 MHz ean Pwir + 20,00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% |  0.01%
Trace 1 | 20.10 dem  50.70 dbm 10,50 d 6.70 de 962 d 10,49 d& 10.58 d
p——
J ]

Band12-5MHz-QPSK-23155-1-0-High-10.49-<=13-PASS
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e

Ref Level 30.00 dBm Offset 17.96 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

ICF 713.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:04:58

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 19.84 dem  50.18 dbm 10,34 d 507 de 572 de 5.77 de 10.12 dB
p——
)i J i

Band12-5MHz-QPSK-23155-6-0-High-9.7

Spectrum o
Ref Level 30.00 dbm _ OFfset 16.65 b
o att 4008 AQT 156 ms @ RBW 10 Mz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
12.03 d& 684 de 10.52 de 11.04 d& 12.03 dB
] [

16QAM-23035-1-0-Low-11.94-<=13-PASS

(=)

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

Date: 4.MAR.2024 18:03:53

[CF 701.5 MHz ean Pwir + 20,00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.22 dem  28.03 dbm 5.52 de .65 de 520 d 526 de 9,62 d8
p——
Il J v

Band12-5MHz-16QAM-23035-6-0-Low-9.28-<=13-PASS
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e

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

ICF 707.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:04:11

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 19.30 dem  20.22 dbm 5.03 de 612 de 596 de .36 de 9,04 d8
p——
] [

Band12-5MHz-16QAM-23095-1-0-Low-9.

Spectrum

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
10,88 de 620 de 522 d 10,29 de 10.70 d
J i

6QAM-23095-6-0-Low-10.29-<=13-PASS

(=)

Offset 17.96 db
AQT 15.6 ms & RBW 10 MHz

Count 3/3

[@15a View

ICF 713.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:04:49

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 19.21 dem  51.23 dbm 12.02 d& 684 de 10.49 dB 11.83 d& 12.00 d&
p——
J i

Band12-5MHz-16QAM-23155-1-0-High-11.88

-<=13-PASS
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Spectrum | o

Ref Level 30.00 dBm Offset 17.96 db

o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

ICF 713.5 MHz lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.26 dem  50.18 dbm 1101 de 6.03 de 10.06 de 11.25 d& 11.68 dB
p——
] [

Date: 4.MAR.2024 18:05:06

Band12-5MHz-16QAM-23155-6-0-High-11.25-<=13-PASS

Spectrum o
Ref Level 30.00 dbm _ OFfset 16.65 b
o att 4008 AQT 156 ms @ RBW 10 Mz

Count 3/3
[@15a View

lean Pwr + 20.00 dB
itribution Function Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
10,84 d 3.66 de .70 dB .40 de 974 d8
J i

-QPSK-23060-1-0-Low-8.49-<=13-PASS

(=)

Offset 16.65 db

AQT 15.6 ms & RBW 10 MHz
Count 3/3
[@15a View

ICF 704.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 16.68 dem  26.76 dbm 10.07 d& 583 de 540 de .46 de 988 de
p——
] [

Date: 4.MAR.2024 18:34:38

Band12-10MHz-QPSK-23060-6-0-Low-9.48-<=13-PASS
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e

Ref Level 30.00 dBm
o Att 40 d8
Count 3/3

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz

|@15a Vi

ICF 707.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:34:57

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.32 dem  26.77 dbm 5.45 d8 .45 de 7,97 d8 .36 de .43 d8
p——
] [

Band12-10MHz-QPSK-23095-1-0-Low-8.

Spectrum

Ref Level 30.00 dBm
o Att 40 d8
Count 3/3

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
11.26 d& 6.55 de G54 de 10.64 d& 11.01 d8
J i

-QPSK-23095-6-0-Low-10.64-<=13-PASS

(=)

Offset
AQT

17.96 dB
15.6 ms & RBW 10 MHz

Count 3/3

[@15a View

ICF 711.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10% |

Samples: 1000000

Date: 4.MAR.2024 18:35:35

1% | 0.1% | 0.01% |
Trace 1 | 21.07 dem  29.38 dbm 532 de .36 de 7,71 d8 523 de .32 d8
] [

Band12-10MHz-QPSK-23130-1-0-High-8.23-<=13-PASS
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e

Ref Level 30.00 dBm Offset 17.96 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

ICF 711.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:35:52

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 19.18 dem  28.64 dbm 545 de 551de £.00 de .96 de FEERD)
p——
] [

Band12-10MHz-QPSK-23130-6-0-High-8.

Spectrum

Ref Level 30.00 dBm Offset 16.65 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
5.02 de .88 de 503 de .93 de 9,01 d8
] [

16QAM-23060-1-0-Low-8.93-<=13-PASS

(=)

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

ICF 704.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:34:47

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 14.54 dem 2672 dbm 12.08 d& 7.01de 10.20 de 11,42 d& 11.86 dB
p——
] [

Band12-10MHz-16QAM-23060-6-0-Low-11.42-<=13-PASS
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e

Ref Level 30.00 dBm
o Att 40 d8
Count 3/3

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz

1Sa Vi

ICF 707.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 18:35:06

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 16.80 dem  27.22 dbm 10,42 d& 623 de 9,30 de 10.32 d& 10.41 dB
p——
] [

Band12-10MHz-16QAM-23095-1-0-Low-10

Spectrum

Ref Level 30.00 dBm
o Att 40 d8
Count 3/3

Offset 16.65 db
AQT 15.6 ms & RBW 10 MHz

[@15a View

lean Pwr + 20.00 dB

10% |

Samples: 1000000

1% | 0.1% | 0.01% |
5.4z de £.00 de 587 de 922 d8
] [

16QAM-23095-6-0-Low-8.87-<=13-PASS

(=)

Offset
AQT

17.96 dB
15.6 ms & RBW 10 MHz

Count 3/3

[@15a View

ICF 711.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10% |

Samples: 1000000

Date: 4.MAR.2024 18:35:44

1% | 0.1% | 0.01% |
Trace 1 | 20.03 dem  30.05 dbm 512 de 5.01de 5.06 d .90 de 9.07 de
] [

Band12-10MHz-16QAM-23130-1-0-High-8.99-<=13-PASS
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S::I‘-H“I‘ 30 01 B Offset 17.95 dB [@

~CADEIIH| 3;3 40 dB AQT 156 ms & RBW 10 MHz

1E- \\

1E- ‘\

\
Cumplememnrvmt;ir:‘mlntlive D;:tar'ibutiﬂlnFugrceti:tn i 100 | 1 ‘ oo Snmpl:sll:]llshﬂﬂﬂﬂ‘ﬂ
Trace 1 17.44 dém 28.71 dBm 11.28 de 6.58 dB Q.57 de 10.70 ﬂi 11.10 d8
il Wi o
Band12-10MHz-16QAM-23130-6-0-High-1 -<=13-PASS
Band 13 Test Result
Band Bandwidth Modulation | Channel SFi?e Bindex | Result(dB) | Limit(dB) | Verdict

Band13 5MHz 23205 QPSK i 0 Low 7.65 <=13 PASS
Band13 5MHz 23205 QPSK 6 0] bow 9.97 <=13 PASS
Band13 5MHz 23230 QPSK 1 0 Low 11.10 <=13 PASS
Band13 5MHz 23230 QPSK 6 0 Low 10.26 <=13 PASS
Band13 5MHz 23255 QPSK 1 0 High 10.70 <=13 PASS
Band13 5MHz 23255 QPSK 6 0 High 8.67 <=13 PASS
Band13 5MHz 23205 16QAM 1 0 Low 10.75 <=13 PASS
Band13 5MHz 23205 1I6QAM 6 0 Low 11.01 <=13 PASS
Band13 5MHz 23230 16QAM 1 0 Low 11.28 <=13 PASS
Band13 5MHz 23230 16QAM 6 0 Low 9.86 <=13 PASS
Band13 5MHz 23255 16QAM 1 0 High 8.78 <=13 PASS
Band13 5MHz 23255 16QAM 6 0 High 10.14 <=13 PASS
Band13 10MHz 23230 QPSK 1 0 Low 8.52 <=13 PASS
Band13 10MHz 23230 QPSK 6 0 Low 9.77 <=13 PASS
Band13 10MHz 23230 16QAM 1 0 Low 9.86 <=13 PASS
Band13 10MHz 23230 16QAM 6 0 Low 8.61 <=13 PASS

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Page 78 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577
Email: customerservice.sw@bureauveritas.com


mailto:customerservice.sw@bureauveritas.com

Test Report No.: W7L-P23120015RI103

Band 13 Test Graphs
(oo ) (7]

Ref Level 30.00 dBm Offset 18.02 db

o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

[CF 779.5 MHz

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10% | 1% |

Trace 1 | 21.04 dem  28.75 dbm 771 d8 400 de 7,35 d8
p——

J

Date: 4.MAR.2024 19:08:00

Band13-5MHz-QPSK-23205-1-0-

Spectrum

Ref Level 30.00 dBm Offset 15.02 db

o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

ean Pwir + 20,00 dB
Distribution Function Samples: 1000000
Peak | crest | 10% | 1% | 0.1% | 0.01% |
854 dem 10,57 d 612 de 596 de 6,97 d8 10.36 dB

Band13-5MHz-QPSK-23205-6-0-Low-9.97-<=13-PASS
[Spectrum ] ﬁ]

Ref Level 30.00 dBm  Offset 18.03 dBb

o ALt 40de  AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 1000000
Mean | Peak |  crest | 10% | 1% | o0aew | o0.01% |
Trace 1 | 18.21 dBm  29.44 dbm 11,23 dB 7.16 d8 10.02 dB 11.10 de. 11.19 dB
—_—

) [

Cate: 4.MAR.2024 19:08:36

Band13-5MHz-QPSK-23230-1-0-Low-11.10-<=13-PASS
Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
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VERITAS

e

Ref Level 30.00 dBm Offset 18.03 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3

1Sa Vi

: :ﬁ.\;:...

ICF 782.0 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 19:08:34

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.40 dem  20.21 dbm 10,81 dB 638 de 510 dB 10.26 d& 10.61 d8
p——
] [

Band13-5MHz-QPSK-23230-6-0-Low-10.

Spectrum o
Ref Level 30.00 dbm _ Offset 16.03 46
o att 4008 AQT 156 ms @ RBW 10 Mz
Count 3/3

[@15a View

lean Pwr + 20.00 dB

tribution Function

Samples: 1000000

crest | 10% | 1% | 0.1% | 0.01% |
10,70 d& 6.03 de G.74de 10.70 d& 10.78 d
J i

QPSK-23255-1-0-High-10.70-<=13-PASS

(=)

Offset 15.03 db
AQT 15.6 ms & RBW 10 MHz
Count 3/3

[@15a View

ICF 784.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 19:09:30

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 20.44 dem  29.60 dbm 515 de .36 de 777 d8 567 de 9,01 d8
p——
] [

Band13-5MHz-QPSK-23255-6-0-High-8.67-<=13-PASS
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Spectrum | o
Ref Level 30.00 dBm Offset 18.02 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz

Count 3/3

1Sa Vi

e

ICF 779.5 MHz

lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 1000000

Date: 4.MAR.2024 19:08:09

Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.47 dem  20.33 dbm 10,86 d 641 de 962 d 10.75 d& 10.84 dB
p——
] [

Band13-5MHz-16QAM-23205-1-0-Low-10
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Ref Level 30.00 dBm Offset 18.03 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
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Complementary Cumulative Distribution Function
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Date: 4.MAR.2024 19:09:02
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Trace 1 | 18.52 dem  29.19 dbm 10,37 d& 612 de 584 de .36 de 10.23 dB
p——
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Spectrum | o
Ref Level 30.00 dBm Offset 18.03 db
o Att 40dB AQT 15.6 ms & RBW 10 MHz
Count 3/3
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lean Pwr + 20.00 dB

Complementary Cumulative Distribution Function
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Date: 4.MAR.2024 19:24:15
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26DB BANDWIDTH AND OCCUPIED BANDWIDTH FOR M1
Band 12 Test Result

RB RB NB Occupied 26dB
Band Bandwidth | Modulation | Channel Size Start Index Bandwidth | Bandwidth | Verdict
(MHz) (MHz)

Band12 1.4MHz 23017 QPSK 6 0 Low 1.094 1.281 PASS
Band12 1.4MHz 23095 QPSK 6 0 Low 1.094 1.290 PASS
Band12 1.4MHz 23173 QPSK 6 0 High 1.091 1.269 PASS
Band12 1.4MHz 23017 16QAM 6 0 Low 1.094 1.284 PASS
Band12 1.4MHz 23095 16QAM 6 0 Low! 1.091 1.293 PASS
Band12 1.4MHz 23173 16QAM 6 0 High, 1.091 1.269 PASS
Band12 3MHz 23025 QPSK 6 0 Low 1.133 1.428 PASS
Band12 3MHz 23095 QPSK 6 0 Low 1.133 1.338 PASS
Band12 3MHz 23165 QPSK 6 0 High 1.121 1.398 PASS
Band12 3MHz 23025 16QAM 6 0 Pow 1.133 1.446 PASS
Band12 3MHz 23095 16QAM 6 0 Low 1.127 1.338 PASS
Band12 3MHz 23165 16QAM 6 0 High 1.121 1.404 PASS
Band12 5MHz 23035 QPSK 6 0 L ow 1.209 1.490 PASS
Band12 5MHz 23095 QPSK 6 0 Low 1.199 1.550 PASS
Band12 5MHz 23155 QPSK 6 0 High 1.199 1.440 PASS
Band12 5MHz 23035 160QANM 6 0 Low 1.219 1.540 PASS
Band12 5MHz 23095 16QAM 6 0 Low 1.199 1.510 PASS
Band12 5MHz 23155 16QAM 6 0 High 1.199 1.530 PASS
Band12 10MHz 23060 QPSK 6 0 Low 1.379 2.000 PASS
Band12 10MHz 23095 QPRSK 6 0 Low 1.419 2.580 PASS
Band12 10MHz 23130 _OPSK 6 0 High 1.379 2.200 PASS
Band12 10MHz 23060 16QAM 6 0 Low 1.379 1.940 PASS
Band12 10MHz 23095 16QAM 6 0 Low 1.419 2.560 PASS
Band12 10MHz 23130 16QAM 6 0 High 1.399 2.300 PASS

o Room B37, Warehouse A5, No.3 Chiwan 4th Road, Tel: +86 755 8869 6566
BV 7Layers Communications Technology

(Shenzhen) Co., Ltd Zhaoshang Street, Nanshan District Shenzhen, Fax: +86 755 8869 6577
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Band 12 Test Graphs

Cate:

4.MAR.2024

17:21:44

Spectrum o=
Ref Level 30.00 dBm  Offset 16.65 0B @ RBW 30 kHz
o At 40de @ SWT  160ms @ VBW 100kHz Mode suto Sweep
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Marker
Type | Ref | Trc| ¥-valua | Y-valua | __Function |
M1 1 699,043 MHz -10.04 dBm
T1 1 £99.15155 MHz | 10.71 dBm Oce Bw | 1093906094 MHz
T2 1 700.24545 MHz 10.20 dem
mz| 1 699,802 MHz | 17.66 dBm
Dz M1 1 1,281 MHz 1,68 d8
Date: 4.MAR.2024 17:18:03
Spectrum
Ref Level 30.00 dbm  Offset 16.65 db @ RBW 30 kHz
o Att 40CB @ SWT  160ms @ VBW 100 kHz
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[@1Pk View
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Y-valua |__Function | Function Result |
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. e

Band12-1.4MHz-QPSK-23095-6-0-Low-1.094-1.290-PASS

Spectrum o
Ref Level 30.00 dbm  Offset 17.06 ob e RBW 30 kHz
o Att 40de @ SWT  160ms @ VBW 100kHz Mode suto Sweep
Count 500/500
[@1Pk View
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| 25 e
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50 d
60 dB
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Marker
Type | Ref | Trc | X-value | Y-valua | __Function | Function Result |
M1 1 714,661 MHz -6.31 dBm |
T1 1 714.75155 MHz | 12.69 dém Occ Bw | 1.090909091 MHz
T2 1 715.54246 MHz 12,21 dem
mz| 1 715,402 MHz | 19.71 dBm
D3 mi 1 1,269 MHz -0,08 d8
)i [ i
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Band12-1.4MHz-QPSK-23173-6-0-High-1.091-1.269-PASS

fo ALt

Spectrum

Ref Level 30.00 dBm

(=)

Offset 16.65 dB @ RBW 30 kHz

40 dB & SWT 160 ms & VBW 100 kHz Mode £uto Sweep

Count 500/500

[@1Pk View

20 dey

MI1[1]
Mz

10 dém-

‘f\/%

0 dBm

W

/

699.04900 MHz|
1.093906094 MHz

690

-10.06 dBm|

17.61 dBm)|
0200 MHz

M'V

-107dBm

1 -8.386

Bm:

! 1

Moy b |

-30 des

-40 dim

-50d

-60 db

CF 699.7 MHz

1001 pts

Span 3.0 MHz

Marker
Type |

Ref | Trc | X-value |
699,043 MHz
£99.15155 MHz |
700.24545 MHz
699,802 MHz |
1,284 MHz

Y-valua |
-10.06 dBm
10.61 dBm
10.06 dBm
17.61 dBm
123 d8

Function | Function Resul

1
1 Occ Bw |
1
1
1

M1

Date: 4.

)

MAR.2024 17

1.093906094 MHz

t |

Band12-1.4MHz-16QAM-23017-6-0-Low-

Spectrum

Ref Level 30.00 dBm

Offset 16.65 dBb & RBW 30 kHz

o att 408 @ SWT 160 ms @ VBW 100 kHz
Count 5007500
@17k view
-7.95 dBm
20 dB Mf":\,,_g 706.85200 MHz
T 1.090909091 MHz|
10 dem: VVM 18.32 dBm)|
/ 707.31700 MHz
0 dBm
¥l
5 dBm—i01 7676 dom,
20 dB ‘—h'—"‘"‘-w-\_,—«—-._»—.
| ZRdem
<30 dby
~40 dBm
50 d
60 dB
CF 707.5 MHz Span 3.0 MHz
Y-value | Function | Function Result |
7.85 dém
11.29 dBm Oce Bw | 1.090309091 MHz
10,62 dém
18.32 dém
0.15 d8
]
) T

-16QAM-23095-6-0-Low-1.091-1.293-PASS

Cate: 4.MAR.2024

oo
A
Ref Level 3000 dBm  Offset 17.96 dB & RBW 30 khz
o Att 408 @ SWT 160 ms @ VBW 100kHz Mode Auto Sweep
Count 500/500
[ 17K View
T ~6.29 dBm)|
20 da _ 714.66100 MHzZ|
WM 2 1.090909091 MHz
10 dem mM2[1] 19.72 dBm)|
715.40200 MHz|
0dem - —
D1 -6.285 dBmr o
-10 dB
I P N
-30 d
-40 dBm
-50d
60 dB
CF 715.3 MHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 [ 714,661 MHz ~6.29 dBm
T1 1 714.75155 MHz | 12.60 dBm Occ Bw | 1.090509091 MHz
T2 1 715.84246 MH2 12,95 dem
M2 |1 715,402 MHz | 19.72 dém
D3 M1 1 1.269 MHz -0.13 d8
.
L )l J (I )

111

Band12-1.4MHz-16QAM-23173-6-0-High-1.091-1.269-PASS

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Page 87 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577
Email: customerservice.sw@bureauveritas.com


mailto:customerservice.sw@bureauveritas.com

BUREAU
VERITAS

Test Report No.: W7L-P23120015RI03

Spectrum | o
Ref Level 30.00 dbm  Offset 16.65 b & RBW 50 kHz
o Att 40cB @ SWT  160ms @ VBW 200kHz Mode Auto Sweep
Count 500/500
[@1Pk View
i MI1[1] ~8.02 dBm)|
20 d 699.19200 MHz
T["‘“J\”'WV-AJX: Oce Bw 1.132867133 MHz|
10 dem m2[1] 18.50 dBm)|
699.81000 MHz
o dem
] B
. . ]
T D1 _-7.499 dimy ;
20 dBy 4‘\"‘-—...wﬂ.‘
S e
a0 s [, |
-40 dBm
50 d
60 dB
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc| ¥-valua | Y-valua | __Function | Function Result |
M1 1 699,192 MHz -8.02 dém |
T1 1 699.3012 MHz | 10.50 dém Occ Bw | 1.132867133 MHz
Tz 1 700.43407 MHz 10.02 dem
mz| 1 699.81 MHz | 18.50 dBm
D3 mi 1 1,428 MHz 0,45 dg

)|

Date: 4.MAR.2024

17:

154

Band12-3MHz-QPSK-23025-6-0-Low-1.13

jo Att

Spectrum

Ref Level 30.00 dBm

Count 500/500

1

Offset 16.65 dBb & RBW 50 kHz

40 dB & SWT 160 ms & VBW 200 kHz Mode Auto

[@1Fk View

20 dB

M2
X 706.

10 dém;

ey

1.1328

0 dBm

706.

20400
67133 MHz|
20.24 dBm)|
61200 MHz

-10 dBy

D1 -5.762

SEan 6.0 MHz

[V Function Function Result
11.54 08

11,30 dem
20.24 dBm
-0.41 d8

Occ Bw |

1.132867133 MHz

[ I

oo
A
Offset 17.96 db @ RBW 50 kHz
9B @ SWT 160 ms @ VBW 200 kHz Mode 4uto Sweep
[ 17K View
MaM1[1] -4.60 dBm)
20 d8 714.45800 MHzZ|
If Occ Bw 2 1.120879121 MHz|
10 dem m2[1] 21.43 dBm)
714.90800 MHz,
0dBm 1
D1 -4.573 dBmv A ku
-10 g — e
20 dB  —
Vo T L
-30 dB
-40 dBm
s0d
-60 dB
CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 714,458 MHz —4.60 dBm |
T1 1 714.57193 MHz | 13.05 dBm Oce Bw | 1.120879121 MHz
T2 1 715.69281 MHz 12,02 dem
M2 1 714.908 MHz | 21.43 dBm
03 M1 1 1,398 MHz -0,04 d8

Cate: 4.MAR.2024

17:51:07

[ I

Band12-3MHz-QPSK-23165-6-0-High-1.121-1.398-PASS

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Page 88 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577
Email: customerservice.sw@bureauveritas.com


mailto:customerservice.sw@bureauveritas.com

Test Report No.: W7L-P23120015RI103

VERITAS

Spectrum | o
Ref Level 30.00 dbm  Offset 16.65 b & RBW 50 kHz
o Att 40de @ SWT  160ms @ VBW 200kHz Mode Auto Sweep
Count 500/500
[@1Pk View
MI1[1] ~8.01 dBm|
20 dB M2 699.19200 MHz
T “”“"“"B,é, Occ Bw 1.132867133 MHz|
10 dem f"“‘-“"’“ m2[1] 18.35 dBm)|
700.13400 MHzZ|
o dem
74 B
o ko3
g dem—I01 -7.647 dem
20 dp [y
.20 dbm~ —
[Pty |
-30 de
-40 dBm
50 d
60 dB
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc| ¥-valua | Y-valua | __Function | Function Result |
M1 1 699,192 MHz -8.01 dém |
T1 |1 699.3012 MHz | 10.67 dém Occ Bw | 1.132867133 MHz
T2| |1 700.43407 MHz 2.54 deém
mz| 1 700,134 MHz | 18.35 dBm
D3 mi 1 1,446 MHz 0,24 d8

)i [

Date: 4.MAR.2024 17:45:41

Band12-3MHz-16QAM-23025-6-0-Low-1.1

EeE——
Ref Level 30.00 dBm Offset 16.65 dBb & RBW 50 kHz
fo Att 40 dB & SWT 160 ms & VBW 200 kHz Mode Auto
Count 500/500
|@ 1Pk View
M2
20 6B 3 706.20400
m""\_ 1.126873127 MHz
10 dém; 20.25 dBm)|
706.61200 MHz
0 dem T
D1 -5.754 dBémr y
-10 dBy
20.d8 pore ]
-30 db [t bt
-40 dBm
-50d
-60 de
CF 707.5 MHz SEan 6.0 MHz
Marker
I Function Function Result
12.89°08 Occ Bw | 1.126873127 MHz
11.28 dem
20.25 dBm
-0.58 d&

[ I

6QAM-23095-6-0-Low-1.127-1.338-PASS

A
Offset 17.96 db @ RBW 50 kHz
9B @ SWT 160 ms @ VBW 200 kHz Mode 4uto Sweep
[ 17K View
M2M1[1] -5.60 dBm)|
20 da A 714.45200 MHzZ|
]{ Occ Bw 2 1.120879121 MHz|
10 dem M2[1] 21.43 dBm)
714.91400 MHz|
0 dem ” 53
D1 -4.568 derm ! AoE]
Lo IR—— |
.20 dB [ e [ ]
T
-30 d
-40 dBm
-50d
60 dB
CF 714.5 MHz 1001 pts Span 6.0 MHZ
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 [ 714,452 MHz -5.60 dBm |
T1 1 714.57193 MHz | 13.08 dBm Occ Bw | 1.120879121 MHz
T2 1 715.69281 MHz 11,99 dém
M2 1 714,914 MHz | 21.43 dBm
D3 M1 1 1.404 MHz 0.78 d2

-

Cate: 4.MAR.2024 17:

154

Band12-3MHz-16QAM-23165-6-0-High-1.121-1.404-PASS

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Room B37, Warehouse A5, No.3 Chiwan 4th Road,
Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Page 89 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577
Email: customerservice.sw@bureauveritas.com


mailto:customerservice.sw@bureauveritas.com

Test Report No.: W7L-P23120015RI103
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Band 13 Test Result

Test Report No.: W7L-P23120015RI03

RB RB NB Occupied 26dB
Band Bandwidth | Modulation | Channel Size Start Index Bandwidth | Bandwidth | Verdict
(MHz) (MHz)
Band13 5MHz 23205 QPSK 6 0 Low 1.209 1.560 PASS
Band13 5MHz 23230 QPSK 6 0 Low 1.199 1.670 PASS
Band13 5MHz 23255 QPSK 6 0 High 1.219 1.480 PASS
Band13 5MHz 23205 16QAM 6 0 Low 1.209 1.570 PASS
Band13 5MHz 23230 16QAM 6 0 Low 1.199 1.680 PASS
Band13 5MHz 23255 16QAM 6 0 High 1.219 1.480 PASS
Band13 10MHz 23230 QPSK 6 0 Low 1.479 2.260 PASS
Band13 10MHz 23230 16QAM 6 0 Low 1.479 2.260 PASS

Band 13 Test Graphs
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BAND EDGE FOR M1
Band 12 Test Graphs

Test Report No.: W7L-P23120015RI03
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[ 763.000 MHz | 775.000 MRz | 30.000 kHz 771.43357 MHz -46.01 dém -11.01 de
775.000 MHz 775.900 MHz 100.000 kHz | 775.86538 MHz -40.78 dém -27.78 d8 |
775.900 MHz 776.000 MHz 30.000 kHz 77595569 MHz -45.35 dem -32,35 d8
776.000 MHz 788.000 MHz 100.000 kHz | 777.32468 MHz 22,71 dBm -76.29 d8 |
786.000 MHz | 788.100 MHz | 30.000 kHz 788.06379 MHz dBm -32.36 d8
788.100 MHz 753.000 MHz 100.000 kHz | 790.31553 MHz dBm 28,11 d8 |
793,000 MHz 805.000 M=z 30.000 kkz 802.50050 MHz -11.15 d8
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30.000 kHz 774.76623 MHz -44.57 dem -5.57 de
100.000 kHz | 775.85540 MHz -34.32 dém -21,32 d8 |
30000 kHz 775.90365 MHz -39.03 dem -26.03 d8
100.000 kHz | 777.88811 MHz 14.91 dBm -84.09 d8 |
30.000 kHz 788.05140 MHz -45.00 dem -32.00 d&
100.000 kHz | 789.93811 MHz -40.50 dém -27.50d8 |
30.000 kkz 707.71728 MHz -45.94 dem -10.94 d8
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Start 763.0 MHz 7007 pts Stop 805.0 MHz

Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 764.12088 MHz -46.23 dBm -11.23 d8
775.000 MHz 775.900 MHz 100.000 kHz | 775.28996 MHz | -41.14 dém -28.14 d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.95000 MHz -45.21 dém -32.21 d8
776.000 MHz 788.000 MHz 100.000 kHz | 786.20171 MHz | 23,34 dBm -75.66 dB |
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.02123 MHz -45.02 dem | -32.02 d8
788.100 MHz 793.000 MHz 100.000 kHz | 788.90524 MHz -40.84 dém -27.84 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 802.56044 MHz -46.16 dem -11.16 dg

Band13-5MHz-QPSK-23255-1-5-High-802,5
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-46.16-11.16-PASS
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763, iz 775.0 2 30.000 773.14785 MHz -46.22 dBém | -11.22 d8
775, 775, 0 ki 775.41224 MHz | -40.85 deém -27.85 d8 |
775.9 7 Hz 775.99396 MHz -44.96 dem -31,96 dB
776.000 00 MHz kHz | 786.30370 MHz | 16.63 dim -83.37 d& |
788,000 MH 100 MHz | 30.000 kHz | 788,02203 MHz -37.94 dém | -24,94 d8
0 MHz .000 MHz 100.000 kHz | 788.30315 MHz -33.74 dém -20.74 d8 |
Hz 0 MHz 30.000 kHz 798.19680 MHz -45.98 dem -10.98 d8
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763.000 MHz | 775.000 MHz | 30.000 kHz 766.54246 MHz -46.28 dém | -11.28 d8
775.000 MHz 775.900 MHz 100.000 kHz | 775.89505 MHz | -40.94 dém -27.94 dg |
775.900 MHz 776.000 MHz 30.000 kHz 775.82762 MHz -45.21 deém -32.21d8
776.000 MHz 788.000 MHz 100.000 kHz | 777.33666 MHz | 22,42 dBm -76.58 d& |
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.02393 MHz -44,97 dem | -31.97 dg
788.100 MHz 793.000 MHz 100.000 kHz | 789.04231 MHz -41.11 dém -28.11 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 799.28302 MHz -45.08 dem -11.08 d8
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763, 2| 775.0 2 30.000 774.74226 MHz -44.46 dBm | -9.46 dg
778) 775 0 kB2 | 775.89775 MHz | -34.34 dém -21.34 dg |
775.9 7 Hz 775.96706 MHz -38.29 dem -25.99 d8
776.000 00 MHz 000 kHz | 777.88811 MHz | 14.94 dBm -84.06 d& |
788.000 MH. 100 MHz | 30.000 kHz | 788.04560 MHz -45.27 dem | -32.27 d8
0 MHz .000 MHz 100.000 kHz | 789.84021 MHz -41.09 dém -28.00 d@ |
Hz 0 MHz 30.000 kHz 800.33067 MHz -46.29 dém -11.29 d8
-
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 768.38861 MHz -46.08 dBrm -11.08 dg
775.000 MHz 775.900 MHz 100.000 kHz | 775.02562 MHz | -40.98 dém -27.98 d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.99026 MHz -45.39 dém -32.39 d8
776.000 MHz 788.000 MHz 100.000 kHz | 786.31568 MHz | 23.21 dBm -75.79 d8 |
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.04820 MHz -44.63 dem -31.63 d8
788.100 MHz 793.000 MHz 100.000 kHz | 790.15839 MHz -41.01 dém -28.01 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 798.30470 MHz -46.10 dem -11.10 dg
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J--46.08-11.08-PASS
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763, iz | 775.0 iz 30.000 774.53846 MHz -45.83 dBm | -10.83 dB
778, 775, 0 kI 775.57587 MHz | -41.00 dém -28.00 d8 |
775.0 7 Hz 775.95320 MHz -45.19 dém -32.19 de
776.000 00 MHz kHz | 786.30370 MHz | 15.65 dBm -82.35 dB |
788.000 MH: 100 MHz | 30.000 kHz | 788.00734 MHz -38.11 dém | -25,11 dB
0 MHz .000 MHz 100.000 kHz | 788.30315 MHz -33.63 dém -20.63 dB |
Hz 0 MHz 30.000 kHz 795.03197 MHz -46.27 dém -11.27 de
-
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Range Low Range Up | RBW | Frequency Power Abs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 774.98202 MHz -46,32 dém | -11.32 d8
775.000 MHz 775.900 MHz 100.000 kHz | 775.51294 MHz | -40.91 dém -27.91d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.93322 MHz -45.05 dem -32.05 d8
776.000 MHz 788.000 MHz 100.000 kHz | 777.74426 MHz | 23.06 dBm -75.94 dB |
788.000 MHz | 788.100 MHz | 30.000 kHz | 768.08247 MHz -44,97 dem | -31.97 dg
788.100 MHz 793.000 MHz 100.000 kHz | 788.74860 MHz -41.10 dém -28.10 dg |
793.000 MHz 805.000 MHz 30.000 kHz 796.78222 MHz -45.02 dem -11.02 d8

Band13-10MHz-QPSK-23230-1-0-Low-796

--46.02-11.02-PASS
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Spurious Emi
Range Range RBAW Frequenc Power Abs ALimit
763, iz 775.0 2 30.000 768.97602 MHz -46.15 dBém | -11,15 d8
775, 775, 0 ki 775.40954 MHz | -41.03 dém -28.03 de |
775.9 7 Hz 775.94840 MHz -45.30 dem -32,30 dB
776.000 00 MHz 000 kHz | 785.83616 MHz | 23,70 dém -75.30 d& |
788,000 MH 100 MHz | 30.000 kHz | 788,03721 MHz 45,38 dém | -32,36 d8
0 MHz .000 MHz 100.000 kHz | 792.38566 MHz -41.06 dém -28.06 d@ |
Hz 0 MHz 30.000 kHz 799.93506 MHz -45.14 dém -11.14 de
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Start 763.0 MHz 7007 pts Stop 805.0 MHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 774.98202 MHz -44.82 dBrm -9.82 d8
775.000 MHz 775.900 MHz 100.000 kHz | 775.83392 MHz | -38.11 deém -22.11d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.97318 MHz -39.05 dém -26.05 d8
776.000 MHz 788.000 MHz 100.000 kHz | 778.54745 MHz | 14.88 dBm -84.12 dB |
788.000 MHz | 788.100 MHz | 30.000 kHz | 768.01114 MHz 44,94 dem | -31.94 d8
788.100 MHz 793.000 MHz 100.000 kHz | 792.72832 MHz -41.00 dém -28.00 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 793.84515 MHz -46.12 dem -11.12 dg

Band13-10MHz-QPSK-23230-6-0-Low-774

8--44.82-9.82-PASS
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Start 763.0 MH. 7007 pts Stop 805.0 MHz
Spurious Emi
Range Range RBAW Frequenc Power Abs ALimit
763, iz 775.0 2 30.000 770.45055 MHz -46.25 dBém | -11.25 d8
775, 775, 0 ki 775.42842 MHz | -41.15 deém -28.15 d8 |
775.9 ) Hz 775.96159 MHz 45,45 dBm -32,45 dB
776.000 00 MHz kHz | 785.46454 MHz | 16.47 dim -83.53 d8 |
788,000 MH 100 MHz | 30.000 kHz | 788,02852 MHz -38,72 dém | -25.72 d8
0 MHz .000 MHz 100.000 kHz | 788.14650 MHz -35.02 dém -22.02 d8 |
Hz 0 MHz 30.000 kHz 798.26873 MHz -46.09 dem -11.09 d8
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Start 763.0 MHz 7007 pts Stop 805.0 MHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 767.98102 MHz -45.88 dBm -10.88 dé
775.000 MHz 775.900 MHz 100.000 kHz | 775.53362 MHz | -40.81 dém -27.81d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.92832 MHz -45.24 dém -32.24 d8
776.000 MHz 788.000 MHz 100.000 kHz | 777.76823 MHz | 22,71 dBm -76.29 d8 |
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.01713 MHz -45.21 dem | -32.21d8
788.100 MHz 793.000 MHz 100.000 kHz | 788.18077 MHz -41.10 dém -28.10 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 793.52148 MHz -46.25 dem -11.25 dg
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Start 763.0 MH. 7007 pts Stap 805.0 MHz
Spurious Emi
Range Range RBW Frequenc Power Abs ALimit
763 2| 775.0 2 30.000 769.67133 MHz -46.07 dBm -11.07 dg
775, 775 0 K 775.64870 MHz | -40.98 dém -27.98 d8 |
775.91 7 Hz 775.90105 MHz -45.45 dém -32.45 d8
776.000 00 MHz kHz | 785.84815 MHz | 23,00 dBm -75.91d8 |
758,000 MH; 100 MHz | 30.000 kHz | 788.09286 MHz -44,89 dem -31.89 d8
0 MHz .000 MHz 100.000 kHz | 788.69955 MHz -40.99 dém -27.99 dg |
Hz 0 MHz 30.000 kHz 799.26374 MHz -46.05 dem -11.05 dg
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VERITAS

Ref Level 35.00 dBm  Offset 17.66 dB Mode Auto Sweep

SGL GAT:EXT

(@1 avgPwr

30 dhwiﬁ“il heck PASS
Line _$PURIOUS_JINE_ABS, PABS

20 dg

10 dem J

0 db I

-10 dem {

-20d /
| SPURIBUS_LINE ABS_ ﬂ.fJ L‘,\
-40 d T

e

60d

Start 763.0 MHz 7007 pts Stop 805.0 MHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz | 775.000 MHz | 30.000 kHz 774.95804 MHz -44.63 dBrm -9.63 d8
775.000 MHz 775.900 MHz 100.000 kHz | 775.80425 MHz | -35.13 dém -22,13 d8 |
775.900 MHz 776.000 MHz 30.000 kHz 775.97178 MHz -32.10 dém -26.10 d8
776.000 MHz 788.000 MHz 100.000 kHz | 778.54745 MHz | 14.89 dBm -84,11d8 |
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.06898 MHz -45.28 dem -32.28 d8
788.100 MHz 793.000 MHz 100.000 kHz | 789.66399 MHz -41.01 dém -28.01 d8 |
793.000 MHz 805.000 MHz 30.000 kHz 804.99401 MHz -46.17 dem -11.17 dg

T ] ml

Date: 6.MAR.2024

21:49

Band13-10MHz-16QAM-23230-6-0-Low-774

0--44.63-9.63-PASS

Ref Level 35.00 dém  Offset 17.66 dB Mode Auto Sweep
SGL GAT:EXT
(@1 avgPwr
30 dblfit fheck PARS I
Line _$PURIOUS_LINE_ABS, PABS
20 de
10 dem
0 db
-10 dr —1 J
-20d \
| SPURIBUS_LINE ABS_
40 d -
T ™
-60 dim—{ 1 1
Start 763.0 MH. 7007 pts Stop 805.0 MHz
Spurious Emi
Range Range RBAW Frequenc Power Abs ALimit
763, iz 775.0 2 30.000 767.96303 MHz -46.43 dém | -11,43 d8
775, 775, 0 KHz | 775.22253 MHz | -41.03 dém -28.03 de |
775.9 ) Hz 775.94431 MHz -45.56 dBm -32.56 dB
776.000 00 MHz 000 kHz | 785.46454 MHz | 16.46 dBm -83.54 d& |
788,000 MH 100 MHz | 30.000 kHz | 788,02702 MHz -38.67 dém | -25.67 d8
0 MHz .000 MHz 100.000 kHz | 788.11713 MHz -34.80 dém -21.80 de |
Hz 0 MHz 30.000 kHz 796.33866 MHz -46.19 dem -11.19 d8
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CONDUCTED SPURIOUS EMISSION FOR M1
Band 12 Test Result

RB RB NB Start Stop Result
Size | Start Index Freg Freg (dBm)
Low | 0.009 | 0.15 | -56.65 | PASS
Low 0.15 30 -43.45 | PASS
Low 30 1000 | -28.07 | PASS
Low 1000 | 5000 | -33.45 | PASS
Low 5000 | 12000 | -46.55 | PASS
Low |[.42000 | 26500 | -41.89 | PASS
Low£["0.009 | 0.15 -54.2 | PASS
Low 0.15 30 -43.77 | PASS
Low 30 1000 | -28.12 | PASS
Low 1000 | 5000 | -33.37 | PASS
Low 5000 12000 | -46.61 | PASS
llow | 12000 | 26500 -42 PASS
High | 0.009 | 0.15 | -52.36 | PASS
High 0.15 30 -42.65 | PASS
High 30 1000 | -24.9 | PASS
High 1000 | 5000 | -32.13 | PASS
High | 5000 | 12000 | -45.36 | PASS
High | 12000 | 26500 | -40.48 | PASS
Low | 0.009 | 0.15 | -55.94 | PASS
Low 0.15 30 -42.2 | PASS
Low 30 1000 | -28.11 | PASS
Low 1000 | 5000 | -33.45 | PASS
Low 5000 | 12000 | -46.66 | PASS
Low | 12000 | 26500 | -41.88 | PASS
Low | 0.009 | 0.15 | -54.44 | PASS
Low 0.15 30 -41.93 | PASS
Low 30 1000 | -27.84 | PASS
Low 1000 | 5000 | -33.39 | PASS
Low 5000 | 12000 | -46.59 | PASS
Low | 12000 | 26500 | -41.81 | PASS
High | 0.009 | 0.15 | -52.78 | PASS
High 0.15 30 -42.86 | PASS
High 30 1000 | -26.4 | PASS
High 1000 | 5000 | -32.06 | PASS
High | 5000 | 12000 | -45.21 | PASS
High | 12000 | 26500 | -40.54 | PASS

Band Bandwidth | Modulation | Channel Verdict

Band12 | 1.4MHz 23017 QPSK
Bandl12 | 1.4MHz 23017 QPSK
Bandl12 | 1.4MHz 23017 QPSK
Band12 | 1.4MHz 23017 QPSK
Band12 | 1.4MHz 23017 QPSK
Band12 | 1.4MHz 23017 QPSK
Band12 | 1.4MHz 23095 QPSK
Band12 | 1.4MHz 23095 QPSK
Band12 | 1.4MHz 23095 QPSK
Band12 | 1.4MHz 23095 QPSK
Band12 | 1.4MHz 23095 QPSK
Band12 | 1.4MHz 23095 QPSK
Bandl12 | 1.4MHz 23173 QPSK
Bandl12 | 1.4MHz 23173 QPSK
Bandl12 | 1.4MHz 23173 QPSK
Bandl12 | 1.4MHz 23173 QPSK
Bandl12 | 1.4MHz 23173 QPSK
Band12 | 1.4MHz 23173 QPSK
Band12 | 1.4MHz 23017 16QAM
Band12 | 1.4MHz 23017 126QAM
Band12 | 1.4MHz 23017 16QAM
Band12 | 1.4MHz 23017 16QAM
Band12 | 1.4MHz 23017 16QAM
Bandl12 | 1.4MHz 23017 16QAM
Bandl12 | 1.4MHz 23095 160QAM
Bandl12 | 1.4MHz 23095 16QAM
Bandl12 | 1.4MHz 23095 16QAM
Bandl12 | 1.4MHz 23095 16QAM
Bandl12 | 1.4MHz 23095 16QAM
Band12 | 1.4MHz 23095 16QAM
Band12 | 1.4MHz 23173 16QAM
Band12 | 1.4MHz 23173 16QAM
Band12 | 1.4MHz 23173 16QAM
Band12 | 1.4MHz 23173 16QAM
Band12 | 1.4MHz 23173 16QAM
Bandl12 | 1.4MHz 23173 16QAM

[N
o

Band12 3MHz 23025 QPSK Low | 0.009 | 0.15 | -55.34 | PASS
Band12 3MHz 23025 QPSK Low 0.15 30 -43.11 | PASS
Band12 3MHz 23025 QPSK Low 30 1000 | -27.01 | PASS
Band12 3MHz 23025 QPSK Low | 1000 | 5000 | -33.59 | PASS
Band12 3MHz 23025 QPSK Low | 5000 | 12000 | -46.67 | PASS

Band12 3MHz 23025 QPSK
Band12 3MHz 23095 QPSK
Band12 3MHz 23095 QPSK

Low | 12000 | 26500 | -41.73 | PASS
Low | 0.009 | 0.15 | -54.51 | PASS
Low 0.15 30 -44.06 | PASS
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Band12 3MHz 23095 QPSK
Band12 3MHz 23095 QPSK
Band12 3MHz 23095 QPSK
Band12 3MHz 23095 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23165 QPSK
Band12 3MHz 23025 16QAM
Band12 3MHz 23025 16QAM
Band12 3MHz 23025 16QAM
Band12 3MHz 23025 16QAM

Low 30 1000 | -27.96 | PASS
Low | 1000 | 5000 | -33.44 | PASS
Low | 5000 | 12000 | -46.61 | PASS
Low | 12000 | 26500 | -41.75 | PASS
High | 0.009 | 0.15 | -52.39 | PASS
High 0.15 30 -42.57 | PASS
High 30 1000 | -26.62 | PASS
High | 1000 | 5000 | -31.96 | PASS
High | 5000 | 12000 | -45.33 | PASS
High | 12000 | 26500 | -40.47 | PASS
Low | 0.009 | 0.15 | -57.16 | PASS
Low 0.15 30 -43.57 | PASS
Low 30 1000 | -28.21 | PASS
Low | 1000 | 5000 | -33.53 | PASS

Band12 3MHz 23025 16QAM Low | 5000 | 12000 | -46.59 | PASS
Band12 3MHz 23025 16QAM Low 412000 | 26500 | -41.64 | PASS
Band12 3MHz 23095 16QAM Low | 0.009 | 0.15 | -54.99 | PASS
Band12 3MHz 23095 16QAM lKow 0.15 30 -42.6 | PASS
Band12 3MHz 23095 16QAM Low 30 1000 | -28.03 | PASS
Band12 3MHz 23095 16QAM Low | 1000n| 5000 | -33.44 | PASS

Band12 3MHz 23095 16QAM
Band12 3MHz 23095 16QAM
Band12 3MHz 23165 16QAM
Band12 3MHz 23165 16QAM
Band12 3MHz 23165 16QAM
Band12 3MHz 23165 16QAM
Band12 3MHz 23165 160QAM
Band12 3MHz 23165 160QAM
Band12 5MHz 23035 QPSK
Band12 5MHz 23035 QRPSK
Band12 5MHz 23035 QPRSK
Band12 5MHz 23035 QPSK
Band12 5MHz 23035 QPSK
Band12 5MHz 23035 QPSK
Band12 5MHz 23095 QPSK
Band12 5MHz 23095 QPSK
Band12 5MHz 23095 QPSK
Band12 5MHz 23095 QPSK

Low | 5000 | 12000 | -46.54 | PASS
Fow | 12000 | 26500 | -41.93 | PASS
High | 0.009 | 0.15 | -52.79 | PASS
High 0.15 30 -42.32 | PASS
High 30 1000 | -26.95 | PASS
High | 1000 | 5000 | -32.23 | PASS
High | 5000 | 12000 | -45.25 | PASS
High | 12000 | 26500 | -40.56 | PASS
Low | 0.009 | 0.15 | -54.49 | PASS
Low 0.15 30 -43.17 | PASS
Low 30 1000 | -27.84 | PASS
Low | 1000 | 5000 | -33.55 | PASS
Low | 5000 | 12000 | -46.58 | PASS
Low | 12000 | 26500 | -41.96 | PASS
Low | 0.009 | 0.15 | -55.38 | PASS
Low 0.15 30 -42.98 | PASS
Low 30 1000 | -26.67 | PASS
Low | 1000 | 5000 | -33.42 | PASS

Band12 5MHz 23095 QPSK Low | 5000 | 12000 | -46.66 | PASS
Band12 5MHz 23095 QPSK Low | 12000 | 26500 | -41.76 | PASS
Band12 5MHz 23155 QPSK High | 0.009 | 0.15 | -52.96 | PASS
Band12 5MHz 23155 QPSK High 0.15 30 -42.68 | PASS
Band12 5MHz 23155 QPSK High 30 1000 | -26.31 | PASS
Band12 5MHz 23155 QPSK High | 1000 | 5000 | -32.2 | PASS

Band12 5MHz 23155 QPSK
Band12 5MHz 23155 QPSK
Band12 5MHz 23035 16QAM
Band12 5MHz 23035 16QAM
Band12 5MHz 23035 16QAM
Band12 5MHz 23035 16QAM

High | 5000 | 12000 | -45.21 | PASS
High | 12000 | 26500 | -40.56 | PASS
Low | 0.009 | 0.15 | -54.82 | PASS
Low 0.15 30 -44.1 | PASS
Low 30 1000 | -28.17 | PASS
Low | 1000 | 5000 | -33.56 | PASS
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Band12 5MHz 23035 16QAM Low | 5000 | 12000 | -46.58 | PASS
Band12 5MHz 23035 16QAM Low | 12000 | 26500 | -42.07 | PASS
Band12 5MHz 23095 16QAM Low | 0.009 | 0.15 | -54.01 | PASS
Band12 5MHz 23095 16QAM 1 0 Low 0.15 30 -41.92 | PASS
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Band12 5MHz 23095 16QAM
Band12 5MHz 23095 16QAM
Band12 5MHz 23095 16QAM
Band12 5MHz 23095 16QAM
Band12 5MHz 23155 16QAM
Band12 5MHz 23155 16QAM
Band12 5MHz 23155 16QAM
Band12 5MHz 23155 16QAM
Band12 5MHz 23155 16QAM
Band12 5MHz 23155 16QAM
Bandl12 | 10MHz 23060 QPSK
Bandl12 | 10MHz 23060 QPSK
Bandl12 | 10MHz 23060 QPSK
Bandl12 | 10MHz 23060 QPSK
Band12 | 10MHz 23060 QPSK
Band12 | 10MHz 23060 QPSK
Band12 | 10MHz 23095 QPSK
Band12 | 10MHz 23095 QPSK
Band12 | 10MHz 23095 QPSK
Band12 | 10MHz 23095 QPSK
Bandl12 | 10MHz 23095 QPSK
Bandl12 | 10MHz 23095 QPSK
Bandl12 | 10MHz 23130 QPSK
Bandl12 | 10MHz 23130 QPSK
Bandl12 | 10MHz 23130 QPSK
Bandl12 | 10MHz 23130 QPSK
Band12 10MHz 23130 QPSK
Band12 | 10MHz 23130 QPSK
Band12 | 10MHz 23060 16QAM
Band12 | 10MHz 23060 16QAM
Band12 | 10MHz 23060 16QAM
Band12 | 10MHz 23060 16QAM
Bandl12 | 10MHz 23060 160QAM
Band12 | 10MHz 23060 160QAM
Band12 | 10MHz 23095 16QAM
Bandl12 | 10MHz 23095 16QAM
Bandl12 | 10MHz 23095 16QAM
Bandl12 | 10MHz 23095 16QAM
Band12 | 10MHz 23095 16QAM
Band12 | 10MHz 23095 16QAM
Band12 | 10MHz 23130 16QAM
Band12 | 10MHz 23130 16QAM
Band12 | 10MHz 23130 16QAM
Band12 | 10MHz 23130 16QAM
Band12 | 10MHz 23130 16QAM
Band12 | 10MHz 23130 16QAM

Low 30 1000 | -27.76 | PASS
Low | 1000 | 5000 | -33.32 | PASS
Low | 5000 | 12000 | -46.68 | PASS
Low | 12000 | 26500 | -41.98 | PASS
High | 0.009 | 0.15 | -51.9 | PASS
High 0.15 30 -42.73 | PASS
High 30 1000 | -26.42 | PASS
High | 1000 | 5000 | -32.18 | PASS
High | 5000 | 12000 | -45.03 | PASS
High | 12000 | 26500 | -40.38 | PASS
Low | 0.009 | 0.15 | -55.34 | PASS
Low 0.15 30 -44.48 | PASS
Low 30 1000 | -27.89 | PASS
Low | 1000 | 5000 | -33.55 | PASS
Low | 5000 | 12000 | -46.54 | PASS
Low 412000 | 26500 | -41.91 | PASS
Low | 0.009 | 0.15 | -56.04 | PASS
lKow 0.15 30 -43.32 | PASS
Low 30 1000 | -28.24 | PASS
Low | 1000n/ 5000 | -33.35 | PASS
Low | 5000 | 12000 | -46.52 | PASS
Fow | 12000 | 26500 | -42.06 | PASS
High | 0.009 | 0.15 | -52.32 | PASS
High 0.15 30 -41.28 | PASS
High 30 1000 | -25.85 | PASS
High | 1000 | 5000 | -32.18 | PASS
High | 5000 | 12000 | -45.28 | PASS
High | 12000 | 26500 | -40.46 | PASS
Low | 0.009 | 0.15 | -55.05 | PASS
Low 0.15 30 -43.64 | PASS
Low 30 1000 | -27.72 | PASS
Low | 1000 | 5000 | -33.59 | PASS
Low | 5000 | 12000 | -46.7 | PASS
Low | 12000 | 26500 | -41.98 | PASS
Low | 0.009 | 0.15 | -54.88 | PASS
Low 0.15 30 -43.72 | PASS
Low 30 1000 | -27.85 | PASS
Low | 1000 | 5000 | -33.56 | PASS
Low | 5000 | 12000 | -46.52 | PASS
Low | 12000 | 26500 | -41.88 | PASS
High | 0.009 | 0.15 | -51.97 | PASS
High 0.15 30 -42.55 | PASS
High 30 1000 | -26.24 | PASS
High | 1000 | 5000 | -32.14 | PASS
High | 5000 | 12000 | -45.29 | PASS
High | 12000 | 26500 | -40.58 | PASS
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Band 12 Test Graphs
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Band 13 Test Result

RB RB NB Start Stop Result
Size | Start Index Freq Freq (dBm)
Low | 0.009 | 0.15 | -54.81 | PASS
Low 0.15 30 -42.84 | PASS
Low 30 1000 | -27.24 | PASS
Low 763 775 | -37.04 | PASS
Low 793 805 | -54.39 | PASS
Low 1000 | 5000 | -32.05 | PASS
Low 1559 1610 | -50.4 | PASS
Low 5000 | 12000 | -45.28 | PASS
Low | 12000 | 26500 | -40.59 | PASS
Low | 0.009 | 0.15 | -53.75 | PASS
Low 0.15 30 -42.68 | PASS
Low, 30 1000 | -26.58 | PASS
Low 763 775 | -44.78 | PASS
LLow 793 805 | -54.34 | PASS
Low 1000 | 5000 | -31.99 | PASS
Low 1559 1610 | -43.75 | PASS
lLow 5000 | 12000 | -45.12 | PASS

Band Bandwidth | Modulation | Channel Verdict

Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23205 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK
Band13 5MHz 23230 QPSK

[EEY
o

Band13 | 5MHz 23230 QPSK Low | 12000 [ 26500 | -40.58 | PASS
Band13 | 5MHz 23255 QPSK High | 0.009 | 0.15 | -52.64 | PASS
Band13 | 5MHz 23255 QPSK High | 0.15 | 30 |-41.38 | PASS
Band13 | 5MHz 23255 QPSK High | 30 | 1000 | -26.67 | PASS
Band13 | 5MHz 23255 QPSkK High | 763 | 775 |-53.67 | PASS
Band13 | 5MHz 23255 QPSK High | 793 | 805 |-53.36 | PASS

Band13 5MHz 23255 QPSK
Band13 SMHz 23255 _QPSK
Band13 SMHz 23255 QPSK
Band13 SMHz 23255 QPSK
Band13 SMHz 23205 160QAM
Band13 SMHz 28205 160QAM

High | 1000 | 5000 | -32.05 | PASS
High | 1559 | 1610 | -43.22 | PASS
High | 5000 | 12000 | -45.2 | PASS
High | 12000 | 26500 | -40.54 | PASS
Low | 0.009 | 0.15 | -53.52 | PASS
Low 0.15 30 -41.53 | PASS

Band13 5MHz 23205 16QAM Low 30 1000 | -26.42 | PASS
Band13 5MHz 23205 16QAM Low 763 775 | -38.12 | PASS
Band13 5MHz 23205 16QAM Low 793 805 | -54.22 | PASS
Band13 5MHz 23205 16QAM Low | 1000 | 5000 | -32.13 | PASS
Band13 5MHz 23205 16QAM Low | 1559 | 1610 | -50.21 | PASS
Band13 5MHz 23205 16QAM Low | 5000 | 12000 | -45.2 | PASS

Band13 SMHz 23205 16QAM
Band13 SMHz 23230 16QAM
Band13 SMHz 23230 16QAM
Band13 SMHz 23230 16QAM
Band13 5MHz 23230 16QAM
Band13 5MHz 23230 16QAM

Low | 12000 | 26500 | -40.63 | PASS
Low | 0.009 | 0.15 | -52.65 | PASS
Low 0.15 30 -41.95 | PASS
Low 30 1000 | -25.54 | PASS
Low 763 775 | -52.08 | PASS
Low 793 805 | -53.38 | PASS

Band13 5MHz 23230 16QAM Low | 1000 | 5000 | -32.09 | PASS
Band13 5MHz 23230 16QAM Low | 1559 | 1610 | -43.88 | PASS
Band13 5MHz 23230 16QAM Low | 5000 | 12000 | -45.22 | PASS
Band13 5MHz 23230 16QAM Low | 12000 | 26500 | -40.49 | PASS
Band13 5MHz 23255 16QAM High | 0.009 | 0.15 | -53.48 | PASS
Band13 5MHz 23255 16QAM High 0.15 30 -42.09 | PASS

Band13 5MHz 23255 16QAM
Band13 5MHz 23255 16QAM

High 30 1000 | -26.55 | PASS
High 763 775 | -53.17 | PASS
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Band13 | 5MHz 23255 | 16QAM | 1 0 High | 793 | 805 |-54.33 | PASS
Band13 | 5MHz 23255 | 16QAM | 1 0 High | 1000 | 5000 | -32.03 | PASS
Band13 | 5MHz 23255 | 16QAM | 1 0 High | 1559 | 1610 | -44.2 | PASS
Band13 | 5MHz 23255 | 16QAM | 1 0 High | 5000 | 12000 | -45.07 | PASS
Band13 | 5MHz 23255 | 16QAM | 1 0 High | 12000 | 26500 | -40.29 | PASS
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FREQUENCY STABILITY FOR M1
Band 12 Test Result

Test Report No.: W7L-P23120015RI03

Voltage
RB RB NB | Voltage | Temperature | Deviation | Deviation
Band Bandwidth | Modulation | Channel Verdict
Size | Start | Index | [Vdc] (C) (Hz) (ppm)

Band12 | 1.4MHz 23017 QPSK 6 0 Low VL NT -6.92 -0.00989 | PASS
Bandl12 | 1.4MHz 23017 QPSK 6 0 Low VH NT -7.37 -0.010533 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low VN NT -7.97 -0.011391 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low VH NT -5.15 -0.007279 | PASS
Bandl12 | 1.4MHz 23095 QPSK 6 0 Low VN NT -6.82 -0.00964 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low VL NT -7.84 -0.011081 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High VH NT -8.35 -0.011673 | PASS
Bandl12 | 1.4MHz 23173 QPSK 6 0 High VL NT -6.27 -0.008766 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High VN NT -6.29 -0.008794 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low VN NT -8.65 -0.012362 | PASS
Bandl12 | 1.4MHz 23017 16QAM | 6 0 Low VL NT -7.15 -0.010219 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low VH NT -5.71 -0.008161 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low VH NT -6.79 -0.009597 | PASS
Bandl12 | 1.4MHz 23095 16QAM | 46 0 Low VN NT -4.84 -0.006841 | PASS
Band12 | 1.4MHz 23095 16QAMLI 6 0 Low VL NT -71.77 -0.010982 | PASS
Band12 | 1.4MHz 23173 16QAMY 6 0 High VN NT -5.61 -0.007843 | PASS
Bandl12 | 1.4MHz 23173 16QAM | 6 0 High VL NT -5.71 -0.007983 | PASS
Band12 | 1.4MHz 23173 16QAMY 6 0 High VH NT -10.73 | -0.015001 | PASS
Band12 3MHz 23025 QPSK 6 0 Low VH NT -4.15 -0.005924 | PASS
Band12 3MHz 23025 QRSK 6 0 Low VN NT -2.85 -0.004069 | PASS
Band12 3MHz 23025 QPSK 6 0 Low VL NT -3.78 -0.005396 | PASS
Band12 3MHz 23095 QPSK 6 0 Low VH NT -5.95 -0.00841 | PASS
Band12 3MHz 23095 QPSK 6 0 Low VN NT -6.29 -0.00889 | PASS
Band12 3MHz 23095 QPSK 6 0 Low VL NT -6.41 -0.00906 | PASS
Band12 3MHz 23165 QPSK 6 0 High VH NT 4.81 0.006732 | PASS
Band12 3MHz 23165 QPSK 6 0 High VL NT -4.08 -0.00571 | PASS
Band12 3MHz 23165 QPSK 6 0 High VN NT 4.43 0.0062 PASS
Band12 3MHz 23025 16QAM | 6 0 Low VN NT -4.21 -0.00601 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low VL NT -3.58 -0.005111 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low VH NT 3.22 0.004597 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low VH NT -6.59 -0.009314 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low VN NT -4.23 -0.005979 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low VL NT -5.31 -0.007505 | PASS
Band12 3MHz 23165 16QAM | 6 0 High VL NT 3.79 0.005304 | PASS
Band12 3MHz 23165 16QAM | 6 0 High VN NT 4.22 0.005906 | PASS
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Band12 3MHz 23165 16QAM | 6 0 High VH NT 3.83 0.00536 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low VN NT -4.16 -0.00593 | PASS
Band12 5MHz 23035 QPSK 6 0 Low VH NT -4.48 -0.006386 | PASS
Band12 5MHz 23035 QPSK 6 0 Low VL NT -4.58 -0.006529 | PASS
Band12 S5MHz 23095 QPSK 6 0 Low VH NT -5.78 -0.00817 | PASS
Band12 5MHz 23095 QPSK 6 0 Low VN NT -5.48 -0.007746 | PASS
Band12 5MHz 23095 QPSK 6 0 Low VL NT -4.28 -0.006049 | PASS
Band12 S5MHz 23155 QPSK 6 0 High VH NT -7.37 -0.010329 | PASS
Band12 5MHz 23155 QPSK 6 0 High VL NT -6.71 -0.009404 | PASS
Band12 5MHz 23155 QPSK 6 0 High VN NT -5.55 -0.007779 | PASS
Band12 S5MHz 23035 16QAM | 6 0 Low VL NT -4.81 -0.006857 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low VH NT -5.24 -0.00747 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low VN NT -6.47 -0.009223 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low VL NT -5.01 -0.007081 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low VH NT -5.39 -0.007618 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low VN NT -3.83 -0.005413 | PASS
Band12 S5MHz 23155 16QAM | 6 0 High VN NT -6.75 -0.00946 | PASS
Band12 5MHz 23155 16QAM | 6 0 High VL NT -6.64 -0.009306 | PASS
Band12 5MHz 23155 16QAM | 6 0 High VH NT -5.76 -0.008073 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low, VH NT 8.63 0.012259 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low VN NT 8.1 0.011506 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low VL NT 8.96 0.012727 | PASS
Band12 | 10MHz 23095 QPSK 6 0 oW VN NT 4.22 0.005965 | PASS
Bandl2 | 10MHz 23095 QRSK 6 0 Low VL NT 4.85 0.006855 | PASS
Bandl2 | 10MHz 23095 QPSK 6 0 Low VH NT 5.01 0.007081 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High VN NT 7.1 0.009986 | PASS
Bandl2 | 10MHz 23130 QPSK 6 0 High VH NT 8.18 0.011505 | PASS
Bandl2 | 10MHz 23130 QPSK 6 0 High VL NT 9.21 0.012954 | PASS
Band12 | 10MHz 23060 16QAM | 6 0 Low VL NT 9.37 0.01331 | PASS
Bandl2 | 10MHz 23060 16QAM | 6 0 Low VN NT 9.71 0.013793 | PASS
Bandl2 | 10MHz 23060 16QAM | 6 0 Low VH NT 9.46 0.013438 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low VN NT 4.89 0.006912 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low VH NT 4.21 0.005951 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low VL NT 4.85 0.006855 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High VN NT 7.71 0.010844 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High VL NT 7.24 0.010183 | PASS
Bandl2 | 10MHz 23130 16QAM | 6 0 High VH NT 8.64 0.012152 | PASS
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Temperature
. . RB RB NB | Voltage | Temperature | Deviation | Deviation :
Band Bandwidth | Modulation | Channel size | start : Verdict
Index [ [Vdc] (C) (Hz) (ppm)

Bandl12 | 1.4MHz 23017 QPSK 6 0 Low NV 70 -7.54 -0.010776 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV 60 -8.05 -0.011505 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV 50 -6.12 -0.008747 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV 40 -7.62 -0.01089 | PASS
Bandl12 | 1.4MHz 23017 QPSK 6 0 Low NV 20 -5.25 -0.007503 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV 10 -6.78 -0.00969 | PASS
Bandl12 | 1.4MHz 23017 QPSK 6 0 Low NV 0 -6.41 -0.009161 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV -10 -7.25 -0.010362 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV -20 -8.7 -0.012434 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV -30 -6.02 -0.008604 | PASS
Band12 | 1.4MHz 23017 QPSK 6 0 Low NV 30 -6.05 -0.008647 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV -20 -8.91 -0.012594 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low, NV -10 -6.02 -0.008509 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 0 -6.41 -0.00906 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 10 -6.79 -0.009597 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 20 -7.25 -0.010247 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 30 -6.28 -0.008876 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 40 -3.93 -0.005555 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 50 -7.55 -0.010671 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 70 -7.42 -0.010488 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV -30 -5.71 -0.008071 | PASS
Band12 | 1.4MHz 23095 QPSK 6 0 Low NV 60 -7.52 -0.010629 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV -30 -7.84 -0.01096 | PASS
Band12 | 1.4MHz 23173 QRSK 6 0 High NV -20 -12.96 | -0.018118 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV -10 -11.42 | -0.015965 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 0 -6.04 -0.008444 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 10 -6.48 -0.009059 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 20 -14.59 | -0.020397 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 30 -10.73 | -0.015001 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 40 -6.39 -0.008933 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 50 -7.4 -0.010345 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 60 -7.45 -0.010415 | PASS
Band12 | 1.4MHz 23173 QPSK 6 0 High NV 70 -7.05 -0.009856 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV -30 -7.4 -0.010576 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV -20 -8.21 -0.011734 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV -10 -7.67 -0.010962 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV 0 -6.51 -0.009304 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV 10 -6.54 -0.009347 | PASS
Band12 | 1.4MHz 23017 16QAM 6 0 Low NV 20 -8 -0.011433 | PASS
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Band12 | 1.4MHz 23017 16QAM | 6 0 Low NV 30 -6.62 -0.009461 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low NV 40 -6.48 -0.009261 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low NV 50 -6.9 -0.009861 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low NV 60 -7.4 -0.010576 | PASS
Band12 | 1.4MHz 23017 16QAM | 6 0 Low NV 70 -4.85 -0.006932 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV -20 -6.82 -0.00964 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 0 -5.62 -0.007943 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV -30 -6.68 -0.009442 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV -10 -8.78 -0.01241 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 10 -6.19 -0.008749 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 20 -6.44 -0.009102 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 30 -6.11 -0.008636 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 40 -7.42 -0.010488 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 50 -6.09 -0.008608 | PASS
Bandl12 | 1.4MHz 23095 16QAM | 6 0 Low NV. 60 -4.81 -0.006799 | PASS
Band12 | 1.4MHz 23095 16QAM | 6 0 Low NV 70 -6.48 -0.009159 | PASS
Bandl12 | 1.4MHz 23173 16QAM | 6 0 High NV -10 -10.63 | -0.014861 | PASS
Band12 | 1.4MHz 23173 16QAM | 6 0 High NV 30 -9.28 -0.012974 | PASS
Bandl12 | 1.4MHz 23173 16QAM | 6 0 High NV 70 -9.56 -0.013365 | PASS
Band12 | 1.4MHz 23173 16QAM | 6 0 High NV 60 -6.61 -0.009241 | PASS
Bandl12 | 1.4MHz 23173 16QAM | 6 0 High NV 50 -3.83 -0.005354 | PASS
Band12 | 1.4MHz 23173 16QAM | 6 0 High NV 40 -10.79 | -0.015085 | PASS
Bandl12 | 1.4MHz 23173 16QAM4 6 0 High NV 20 -5.32 -0.007437 | PASS
Band12 | 1.4MHz 23173 16QAM |, 6 0 High NV 0 -10.17 | -0.014218 | PASS
Bandl12 | 1.4MHz 23173 16QAM (6 0 High NV -20 -10.94 | -0.015294 | PASS
Bandl12 | 1.4MHz 23173 I6QAM |, 6 0 High NV -30 -6.72 -0.009395 | PASS
Band12 | 1.4MHz 23173 16QAM [ 6 0 High NV 10 -11.26 | -0.015742 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 30 -2.3 -0.003283 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 70 -4.51 -0.006438 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 60 -4.36 -0.006224 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 50 -3.33 -0.004754 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 40 -3.6 -0.005139 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 10 -3.49 -0.004982 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 0 2.39 0.003412 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV -10 -3.08 -0.004397 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV -20 2.75 0.003926 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV -30 -3.32 -0.004739 | PASS
Band12 3MHz 23025 QPSK 6 0 Low NV 20 -2.37 -0.003383 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV -30 -5.49 -0.00776 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV -20 -6.51 -0.009201 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 0 -6.84 -0.009668 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 20 -6.81 -0.009625 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 30 -5.88 -0.008311 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 40 -5.46 -0.007717 | PASS
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Test Report No.: W7L-P23120015RI103
Band12 3MHz 23095 QPSK 6 0 Low NV 50 -5.24 -0.007406 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 70 -5.97 -0.008438 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV -10 -7.05 -0.009965 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 60 -5.78 -0.00817 | PASS
Band12 3MHz 23095 QPSK 6 0 Low NV 10 -7.17 -0.010134 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV -30 -6.17 -0.008635 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV -20 5.25 0.007348 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV -10 3.48 0.004871 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 0 5.38 0.00753 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 10 3.38 0.004731 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 20 3.58 0.00501 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 30 541 0.007572 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 40 2.63 0.003681 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 50 4.32 0.006046 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV. 60 4.73 0.00662 | PASS
Band12 3MHz 23165 QPSK 6 0 High NV 70 -5.24 -0.007334 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low NV 70 -3.45 -0.004925 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low NV 60 -5.22 -0.007452 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low NV 50 -1.83 -0.002612 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low NV -30 -4.08 -0.005824 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low. NV 30 -3.73 -0.005325 | PASS
Band12 3MHz 23025 16QAM | 6 0 Low NV 20 -4.72 -0.006738 | PASS
Band12 3MHz 23025 16QAM4 6 0 Low NV 10 -1.97 -0.002812 | PASS
Band12 3MHz 23025 16QAM |, 6 0 oW NV 0 2.17 0.003098 | PASS
Band12 3MHz 23025 16QAM (6 0 Low NV -10 2.27 0.003241 | PASS
Band12 3MHz 23025 I6QAM |, 6 0 Low NV -20 -2.92 -0.004168 | PASS
Band12 3MHz 23025 16QAM [ 6 0 Low NV 40 -2.66 -0.003797 | PASS
Band12 3MHz 23095 26QAM [/ 6 0 Low NV -20 -2.76 -0.003901 | PASS
Band12 3MHz 23095 16QAM} 6 0 Low NV -10 -4.31 -0.006092 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 0 -6.65 -0.009399 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV -30 -5.49 -0.00776 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 10 -6.11 -0.008636 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 20 -7.55 -0.010671 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 30 -6.87 -0.00971 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 40 -4.19 -0.005922 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 50 -6.45 -0.009117 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 60 -6.75 -0.009541 | PASS
Band12 3MHz 23095 16QAM | 6 0 Low NV 70 -6.41 -0.00906 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 30 5.92 0.008286 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 70 5.26 0.007362 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 60 -3.53 -0.004941 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 50 3.93 0.0055 PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 40 -4.06 -0.005682 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 20 5.38 0.00753 | PASS

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China

Page 196 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com



mailto:customerservice.sw@bureauveritas.com

B U A

0

182
BUREAU

Test Report No.: W7L-P23120015RI103
Band12 3MHz 23165 16QAM | 6 0 High NV 10 3.93 0.0055 PASS
Band12 3MHz 23165 16QAM | 6 0 High NV 0 -5.49 -0.007684 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV -10 -4.69 -0.006564 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV -20 3.85 0.005388 | PASS
Band12 3MHz 23165 16QAM | 6 0 High NV -30 4.42 0.006186 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV 70 -5.16 -0.007356 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low NV 60 -4.82 -0.006871 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV 50 -4.58 -0.006529 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low NV 40 -3.95 -0.005631 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV 30 -3.52 -0.005018 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low NV 20 -5.12 -0.007299 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV 10 -4.28 -0.006101 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low NV 0 -4.01 -0.005716 | PASS
Band12 S5MHz 23035 QPSK 6 0 Low NV -10 -5.61 -0.007997 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV. 20 -6.09 -0.008681 | PASS
Band12 5MHz 23035 QPSK 6 0 Low NV -30 -6.19 -0.008824 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 0 -6.09 -0.008608 | PASS
Band12 S5MHz 23095 QPSK 6 0 Low NV -30 -4.18 -0.005908 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV -10 -5.62 -0.007943 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 10 -5.69 -0.008042 | PASS
Band12 5MHz 23095 QPSK 6 0 Low. NV 20 -6.72 -0.009498 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 30 -5.04 -0.007124 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 40 -5.21 -0.007364 | PASS
Band12 S5MHz 23095 QPSK 6 0 oW NV 50 -4.52 -0.006389 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 60 -3.53 -0.004989 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV 70 -4.49 -0.006346 | PASS
Band12 5MHz 23095 QPSK 6 0 Low NV -20 -5.98 -0.008452 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 30 -5.64 -0.007905 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 20 -6.49 -0.009096 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV -30 -7.02 -0.009839 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV -20 -7.61 -0.010666 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV -10 -7.37 -0.010329 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 0 -8.31 -0.011647 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 40 -7.11 -0.009965 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 50 -5.82 -0.008157 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 60 -6.62 -0.009278 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 70 -7.78 -0.010904 | PASS
Band12 5MHz 23155 QPSK 6 0 High NV 10 -5.72 -0.008017 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV 60 -5.56 -0.007926 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV -30 -3.59 -0.005118 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV -20 -4.92 -0.007014 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV -10 -5.45 -0.007769 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV 0 -6.65 -0.00948 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV 10 -5.38 -0.007669 | PASS
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Test Report No.: W7L-P23120015RI103
Band12 5MHz 23035 16QAM | 6 0 Low NV 20 -4.45 -0.006344 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV 30 -4.31 -0.006144 | PASS
Band12 S5MHz 23035 16QAM | 6 0 Low NV 50 -3.75 -0.005346 | PASS
Band12 5MHz 23035 16QAM | 6 0 Low NV 70 -6.07 -0.008653 | PASS
Band12 S5MHz 23035 16QAM | 6 0 Low NV 40 -3.65 -0.005203 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low NV 0 -2.55 -0.003604 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV 50 -4.56 -0.006445 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low NV -20 -6.79 -0.009597 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV 60 -4.96 -0.007011 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low NV 40 -5.25 -0.00742 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV 30 -4.66 -0.006587 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low NV 20 -4.33 -0.00612 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV 10 -5.06 -0.007152 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV -10 -5.56 -0.007859 | PASS
Band12 5MHz 23095 16QAM | 6 0 Low NV. 30 -3.65 -0.005159 | PASS
Band12 S5MHz 23095 16QAM | 6 0 Low NV 70 -5.92 -0.008367 | PASS
Band12 5MHz 23155 16QAM | 6 0 High NV -20 -5.99 -0.008395 | PASS
Band12 S5MHz 23155 16QAM | 6 0 High NV 30 -5.56 -0.007793 | PASS
Band12 5MHz 23155 16QAM | 6 0 High NV 70 -6.74 -0.009446 | PASS
Band12 S5MHz 23155 16QAM | 6 0 High NV 60 -6.01 -0.008423 | PASS
Band12 5MHz 23155 16QAM | 6 0 High NV 50 -7.04 -0.009867 | PASS
Band12 S5MHz 23155 16QAM | 6 0 High NV 40 -7.8 -0.010932 | PASS
Band12 5MHz 23155 16QAM4 6 0 High NV 20 -6.54 -0.009166 | PASS
Band12 S5MHz 23155 16QAM |, 6 0 High NV 10 -7.57 -0.01061 | PASS
Band12 5MHz 23155 16QAM (6 0 High NV -10 -8.01 -0.011226 | PASS
Band12 5MHz 23155 I6QAM |, 6 0 High NV -30 -5.25 -0.007358 | PASS
Band12 5MHz 23155 16QAM [ 6 0 High NV 0 -1.77 -0.01089 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low NV 40 8.4 0.011932 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV 30 9.53 0.013537 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low NV -30 8.84 0.012557 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV -20 9.2 0.013068 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low NV -10 9.47 0.013452 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV 0 8.03 0.011406 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low NV 10 9.07 0.012884 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV 50 10.13 0.014389 | PASS
Bandl2 | 10MHz 23060 QPSK 6 0 Low NV 60 10.21 0.014503 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV 70 9.36 0.013295 | PASS
Band12 | 10MHz 23060 QPSK 6 0 Low NV 20 8.93 0.012685 | PASS
Bandl2 | 10MHz 23095 QPSK 6 0 Low NV 20 2.33 0.003293 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV -30 4.95 0.006996 | PASS
Bandl2 | 10MHz 23095 QPSK 6 0 Low NV -20 3.92 0.005541 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV -10 5.04 0.007124 | PASS
Bandl2 | 10MHz 23095 QPSK 6 0 Low NV 10 4.19 0.005922 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV 30 3.76 0.005314 | PASS
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Test Report No.: W7L-P23120015RI103
Band12 | 10MHz 23095 QPSK 6 0 Low NV 40 3.96 0.005597 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV 50 4.82 0.006813 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV 60 4.75 0.006714 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV 70 3.18 0.004495 | PASS
Band12 | 10MHz 23095 QPSK 6 0 Low NV 0 5.22 0.007378 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 60 7.42 0.010436 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 10 7.27 0.010225 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV -30 6.71 0.009437 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV -20 7.18 0.010098 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV -10 6.92 0.009733 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 0 8.03 0.011294 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 30 8.43 0.011857 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 50 6.97 0.009803 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 70 6.82 0.009592 | PASS
Bandl2 | 10MHz 23130 QPSK 6 0 High NV. 20 8.43 0.011857 | PASS
Band12 | 10MHz 23130 QPSK 6 0 High NV 40 6.94 0.009761 | PASS
Bandl2 | 10MHz 23060 16QAM | 6 0 Low NV 70 10.14 0.014403 | PASS
Band12 | 10MHz 23060 16QAM | 6 0 Low NV -30 9.16 0.013011 | PASS
Bandl2 | 10MHz 23060 16QAM | 6 0 Low NV -20 10.76 0.015284 | PASS
Band12 | 10MHz 23060 16QAM | 6 0 Low NV -10 9.97 0.014162 | PASS
Bandl2 | 10MHz 23060 16QAM | 6 0 Low. NV 0 10.4 0.014773 | PASS
Band12 | 10MHz 23060 16QAM | 6 0 Low NV 10 8.93 0.012685 | PASS
Bandl2 | 10MHz 23060 16QAM4 6 0 Low NV 20 9.14 0.012983 | PASS
Band12 | 10MHz 23060 16QAM |, 6 0 oW NV 30 9.54 0.013551 | PASS
Bandl2 | 10MHz 23060 16QAM (6 0 Low NV 40 10.54 0.014972 | PASS
Bandl2 | 10MHz 23060 I6QAM |, 6 0 Low NV 60 9.9 0.014063 | PASS
Band12 | 10MHz 23060 16QAM [ 6 0 Low NV 50 9.9 0.014063 | PASS
Bandl2 | 10MHz 23095 26QAM [/ 6 0 Low NV 70 511 0.007223 | PASS
Band12 | 10MHz 23095 16QAM} 6 0 Low NV 60 4.58 0.006473 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low NV 50 4.71 0.006657 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low NV 40 4.62 0.00653 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low NV 30 4.72 0.006671 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low NV 20 3.02 0.004269 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low NV 10 4.46 0.006304 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low NV 0 5.11 0.007223 | PASS
Bandl2 | 10MHz 23095 16QAM | 6 0 Low NV -10 451 0.006375 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low NV -20 5.54 0.00783 | PASS
Band12 | 10MHz 23095 16QAM | 6 0 Low NV -30 4.76 0.006728 | PASS
Bandl2 | 10MHz 23130 16QAM | 6 0 High NV 40 7.74 0.010886 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High NV 70 8.1 0.011392 | PASS
Bandl2 | 10MHz 23130 16QAM | 6 0 High NV 60 8.6 0.012096 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High NV 50 7.45 0.010478 | PASS
Bandl2 | 10MHz 23130 16QAM | 6 0 High NV 30 7.18 0.010098 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High NV 20 7.8 0.01097 | PASS

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China

Page 199 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com



mailto:customerservice.sw@bureauveritas.com

BUREAU

Test Report No.: W7L-P23120015RI03

Band12 | 10MHz 23130 16QAM [ 6 0 High NV 10 8.2 0.011533 | PASS
Band12 | 10MHz 23130 16QAM [ 6 0 High NV 0 8.23 0.011575 | PASS
Band12 | 10MHz 23130 16QAM [ 6 0 High NV -10 7.5 0.010549 | PASS
Band12 | 10MHz 23130 16QAM | 6 0 High NV -30 6.59 0.009269 | PASS
Band12 | 10MHz 23130 16QAM [ 6 0 High NV -20 7.17 0.010084 | PASS
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Band 13 Test Result

Test Report No.: W7L-P23120015RI03

Voltage
. : RB RB NB | Voltage | Temperature | Deviation | Deviation :
Band Bandwidth | Modulation | Channel Verdict
Size | Start | Index | [Vdc] (C) (Hz) (ppm)

Band13 5MHz 23205 QPSK 6 0 Low VL NT -5.81 -0.007453 | PASS
Band13 5MHz 23205 QPSK 6 0 Low VH NT -4.12 -0.005285 | PASS
Band13 5MHz 23205 QPSK 6 0 Low VN NT 4.26 0.005465 | PASS
Band13 5MHz 23230 QPSK 6 0 Low VN NT -5.15 -0.006586 | PASS
Band13 5MHz 23230 QPSK 6 0 Low VL NT -3.52 -0.004501 | PASS
Band13 5MHz 23230 QPSK 6 0 Low VH NT -5.46 -0.006982 | PASS
Band13 5MHz 23255 QPSK 6 0 High VN NT 5.64 0.007189 | PASS
Band13 5MHz 23255 QPSK 6 0 High VH NT 6.24 0.007954 | PASS
Band13 5MHz 23255 QPSK 6 0 High VL NT 5.06 0.00645 | PASS
Band13 5MHz 23205 16QAM 6 0 Low VN NT -3.39 -0.004349 | PASS
Band13 5MHz 23205 16QAM 6 0 Low VL NT -2.2 -0.002822 | PASS
Band13 5MHz 23205 16QAM 6 0 Low VH NT 2.52 0.003233 | PASS
Band13 5MHz 23230 16QAM 6 0 Low VN NT -6.44 -0.008235 | PASS
Band13 5MHz 23230 16QAM 6 0 kow VH NT -6.28 -0.008031 | PASS
Band13 5MHz 23230 16QAM 6 0 Low VL NT -6.29 -0.008043 | PASS
Band13 5MHz 23255 16QAM 6 0 High VN NT 4.02 0.005124 | PASS
Band13 5MHz 23255 16QAM 6 0 High VL NT 5.24 0.006679 | PASS
Band13 5MHz 23255 16QAM 6 0 High VH NT 2.79 0.003556 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low VN NT 5.39 0.006893 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low VL NT 5.34 0.006829 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low VH NT 6.12 0.007826 | PASS
Band13 | 10MHz 23230 16QAM 6 0 Low VH NT 6.62 0.008465 | PASS
Band13 | 10MHz 23230 16QAM 6 0 Low VN NT 6.37 0.008146 | PASS
Band13 | 10MHz 23230 16QAM 6 0 Low VL NT 571 0.007302 | PASS
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Test Report No.: W7L-P23120015RI103
Temperature
. : RB RB NB | Voltage | Temperature | Deviation | Deviation :
Band Bandwidth | Modulation | Channel size | start : Verdict
Index [ [Vdc] (C) (Hz) (ppm)

Band13 5MHz 23205 QPSK 6 0 Low NV 40 -3.58 -0.004593 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 60 3.13 0.004015 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 70 -3.6 -0.004618 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV -30 -2.27 -0.002912 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 50 -2.83 -0.003631 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 30 -3.63 -0.004657 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 20 -4.41 -0.005657 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 10 2.17 0.002784 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV 0 -4.85 -0.006222 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV -10 2.68 0.003438 | PASS
Band13 5MHz 23205 QPSK 6 0 Low NV =20 -3.49 -0.004477 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 0 -3.89 -0.004974 | PASS
Band13 5MHz 23230 QPSK 6 0 Low, NV 60 -4.81 -0.006151 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 50 -6.42 -0.00821 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 40 -5.97 -0.007634 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 30 -5.65 -0.007225 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 10 -6.37 -0.008146 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 70 -5.45 -0.006969 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV -10 -3.56 -0.004552 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV -20 -5.39 -0.006893 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV -30 -4.68 -0.005985 | PASS
Band13 5MHz 23230 QPSK 6 0 Low NV 20 -4.59 -0.00587 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 40 3.73 0.004755 | PASS
Band13 5MHz 23255 QRSK 6 0 High NV -30 4.55 0.0058 PASS
Band13 5MHz 23255 QPSK 6 0 High NV -20 5.54 0.007062 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV -10 3.89 0.004959 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 0 3.08 0.003926 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 10 3.2 0.004079 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 30 3.81 0.004857 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 50 3.46 0.00441 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 60 2.6 0.003314 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 70 3.65 0.004653 | PASS
Band13 5MHz 23255 QPSK 6 0 High NV 20 4.81 0.006131 | PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 30 3.66 0.004695 | PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 70 3.71 0.004759 | PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 60 4.02 0.005157 | PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 40 3.43 0.0044 PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 20 -1.96 -0.002514 | PASS
Band13 5MHz 23205 16QAM 6 0 Low NV 10 -1.66 -0.00213 | PASS

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

BV 7Layers Communications Technology
(Shenzhen) Co., Ltd

Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China

Page 202 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com



mailto:customerservice.sw@bureauveritas.com

B U A

0

182
BUREAU

Test Report No.: W7L-P23120015RI103
Band13 5MHz 23205 16QAM | 6 0 Low NV 0 3.1 0.003977 | PASS
Band13 5MHz 23205 16QAM | 6 0 Low NV -10 3.48 0.004464 | PASS
Band13 S5MHz 23205 16QAM | 6 0 Low NV -20 3.25 0.004169 | PASS
Band13 5MHz 23205 16QAM | 6 0 Low NV -30 -3.08 -0.003951 | PASS
Band13 S5MHz 23205 16QAM | 6 0 Low NV 50 3.35 0.004298 | PASS
Band13 5MHz 23230 16QAM | 6 0 Low NV -20 -5.11 -0.006535 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV 30 -5.81 -0.00743 | PASS
Band13 5MHz 23230 16QAM | 6 0 Low NV 20 -4.84 -0.006189 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV 10 -5.75 -0.007353 | PASS
Band13 5MHz 23230 16QAM | 6 0 Low NV 40 -5.64 -0.007212 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV -10 -6.67 -0.008529 | PASS
Band13 5MHz 23230 16QAM | 6 0 Low NV 50 -6.09 -0.007788 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV =30 -6.72 -0.008593 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV 0 -5.61 -0.007174 | PASS
Band13 5MHz 23230 16QAM | 6 0 Low NV. 60 -4.32 -0.005524 | PASS
Band13 S5MHz 23230 16QAM | 6 0 Low NV 70 -5.74 -0.00734 | PASS
Band13 5MHz 23255 16QAM | 6 0 High NV 20 3.85 0.004908 | PASS
Band13 S5MHz 23255 16QAM | 6 0 High NV 0 3.46 0.00441 | PASS
Band13 5MHz 23255 16QAM | 6 0 High NV 70 3.63 0.004627 | PASS
Band13 5MHz 23255 16QAM | 6 0 High NV 60 4.76 0.006068 | PASS
Band13 5MHz 23255 16QAM | 6 0 High NV 50 5.36 0.006832 | PASS
Band13 S5MHz 23255 16QAM | 6 0 High NV 40 3.99 0.005086 | PASS
Band13 5MHz 23255 16QAM4 6 0 High NV 30 4.92 0.006272 | PASS
Band13 S5MHz 23255 16QAM |, 6 0 High NV -10 3.18 0.004054 | PASS
Band13 5MHz 23255 16QAM (6 0 High NV -20 -3.38 -0.004308 | PASS
Band13 5MHz 23255 I6QAM |, 6 0 High NV -30 3.5 0.004461 | PASS
Band13 5MHz 23255 16QAM [ 6 0 High NV 10 4.29 0.005468 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 30 6.07 0.007762 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 10 5.26 0.006726 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 40 7.28 0.009309 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 50 572 0.007315 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 20 5.12 0.006547 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 70 481 0.006151 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 0 6.09 0.007788 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV -10 6.28 0.008031 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV 60 5.49 0.00702 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV -30 4.26 0.005448 | PASS
Band13 | 10MHz 23230 QPSK 6 0 Low NV -20 6.24 0.00798 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 70 7.27 0.009297 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 60 6.92 0.008849 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 50 5.76 0.007366 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 40 6.31 0.008069 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 30 7.72 0.009872 | PASS
Band13 | 10MHz 23230 16QAM | 6 0 Low NV 10 6.78 0.00867 | PASS

Room B37, Warehouse A5, No.3 Chiwan 4th Road,

BV 7Layers Communications Technology

(Shenzhen) Co., Ltd

Zhaoshang Street, Nanshan District Shenzhen,

Guangdong, People’s Republic of China

Page 203 of 204

Tel: +86 755 8869 6566
Fax: +86 755 8869 6577

Email: customerservice.sw@bureauveritas.com



mailto:customerservice.sw@bureauveritas.com

BUREAU

Test Report No.: W7L-P23120015RI03

Band13 | 10MHz 23230 16QAM 6 0 Low NV -30 7.77 0.009936 | PASS

Band13 | 10MHz 23230 16QAM 6 0 Low NV -20 5.97 0.007634 | PASS

Band13 10MHz 23230 16QAM 6 0 Low NV -10 4.18 0.005345 | PASS

Band13 | 10MHz 23230 16QAM 6 0 Low NV 0 6.25 0.007992 | PASS

Band13 10MHz 23230 16QAM 6 0 Low NV 20 7.2 0.009207 | PASS
--END--
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